DID YOU CartPros directs you to the right pan g the pa
KNOW’ numbers fra;n lhis man b r Gn::::“b ﬁ— httpS /ICartPros.c8
Dr,

[EZG I:l]
CUSHNIAN
JACOBS=IN

oooooooooooooo

SERVICE PARTS MANUAL

604937

Ref Fcv 4 28812

ELECTRIC POWERED UTILITY VEHICLES

REVISED DATE: DEC 2006

24CARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

SERVICE PARTS MANUAL

ELECTRIC
UTILITY VEHICLES

MPT"" 1000

INDUSTRIAL™ 1000
COMMANDER™ 2100
JACOBSEN HAULER® 1000

STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual '-%360 ARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual FLACARTPROS
)



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . .\ttt ettt et e et v
ILLUSTRATED PARTS BREAKDOWN . . . . oottt ittt e vii
ACCELERATOR . . .ottt ettt et e e e e e e e e e A-1
BATTERY CHARGER (LESTER) . . . .\ttt ittt ettt ettt ettt e e e e e s B-1
BOD Y . . C-1
BRAKES . . .ttt D-1
BRAKES - FRONT DISC . . o oottt ettt et e et et e e e e e e e e E-1
A F-1
ELECTRICAL . . o ottt ettt et G-1
ELECTRONIC SPEED CONTROL = PDS . . . .ottt ettt ettt e et e et e H-1
FRONT SUSPENSION/STEERING. . . . .\ttt ittt et e et e e e et J-1
O 10 K-1
REAR AXLE . . o oottt L-1
REAR SUSPENSION . ..ot et e et e e e e e e M-1
SEATING . ottt N-1
TRUCK BED, PLASTIC . . . .ottt ettt et et ettt e e e e e e P-1
WEATHER PROTECTION .. oottt e e e e et e e e e Q-1
WHEELS AND TIRES . . . . oottt ittt ettt ettt e e e e e e R-1
SPECIALTY PRODUCTS . .. oottt ittt ettt e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . .ttt ettt e ettt APPENDIX B-1

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.

Page iv Service Parts Manual -;a CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) (located at rear of this manual) to locate the informa-
tion or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3p https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

¢ Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;3 c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

1 - Includes Iltems 2 - 37

To Harness
from
Direction
Selector

Ref Acl 4-1

Page A-1 Service Parts Manual

ZACARTPROS



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) c.ceicuieiiiiieeieeeieeiee e 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ......oiiiiiieiieesiie e 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG eeiteeeieeseiieieesieesee et eeeeseee e eeesneeenneesneeens 4
4 25853-G01 PEDAL BOX AND COVER .....cooui ittt 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ...eeiiiieiie e eriee ettt e 4
6 25861-G01 MICRO SWITCH ...ttt 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG ..ceveieiieseieeiieeeeseeesie et teeseeeeneee e sneeennee e ens 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR .....cociiiiieiieeeeeere e 1
10 00983-G01 SELF THREADING NUT, 3/16" ..t 2
11 602484 PLUNGER. ... ..ttt e e e e e s e e e e e e e e e e e s nnnnnnneees 1
12
13
14 17677-G1 SPRING RETAINER, 1/2" ... et 1
15 17979-G1 2105 1N 1
16 73046-G01 COMPRESSION SPRING .....coueeiiiiiiieieiee et eeas 1
17 17677-G2 SPRING RETAINER, 3/8"..... oottt 1
18 73332-G01 ACCELERATOR ROD ...ttt 1
19 00532-G4 LOCK NUT, 5/168 - 24ttt e e e e e e s eeee e e s 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE).......coiiiitieeiee et 1
21 10386-G3 CLEVIS PIN, 5/168" X 1" LG et eitieeiee ettt s 1
22 17838-G1 NYLON BUSHING ...ttt 3
23 17255-G1 TEFLON WASHER, 5/16" ...ttt e e e ee e e e e 1
24 10387-G3 COTTER PIN, 3/32" X B/4" LG ..eeeiiteeiiieeiie ettt 1
25
26 70134-G01 PEDAL PIVOT PIN ...ttt s 1
27 00986-G01 LIS o I\ L e T 2SS 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....coiiiiiiieieeiee e 1
30 17313-G1 LOOM FLEX, 3/8" X 8" LG (BULK) .....ccceieiereieesiieeiee e 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

—>» https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17618-G1 WIRE TIE ... 2
32
33 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............ 1
34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG .....eeieieeieieeee e 6
36 27512-G01 ACCELERATOR PEDAL PAD ..ot 1
37 * ACCELERATOR PEDAL......oiiiiiiee et 1
38
39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ... 4

Page A-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

Service Parts Manual ‘;03,0 CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED
H

our search box and it will find the part you are looking for. HERE

BATTERY CHARGER (LESTER)

—3p https://CartPros.com/f.html

Ref Bl 4-1

Page B-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

BATTERY CHARGER (LESTER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28435-G03 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. EmEr thl?zapart nl.:n’mber IPI:D GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

& oursearch boxand it will find the part you are looking for. HERE

BODY

48

7 : 7\ Q
: ‘ :

S\/a |
/g > l/“‘

50
1
8 - Includes ltems 9 - 12

\ 8

Page C-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BODY

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

BODY

ASH TRAY
164 - Includes Items 165 - 168

165

HITCHES

Drop Angle

i /
Hitch 154

Drop Ball
Hitch

&3
155/6%
156~

Hitch

Ref Bod 21-3

Page C-3 Service Parts Manual FLCARTPROS
) '



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BODY

Service Parts Manual ‘;03,0 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70662-G01 | UPPER FLOORPAN (AXLE MOUNTED STEERING) ........vveiveereererereeeeneeenne 1
2 14601-G11 | RIVET, B/16" X /16" LG coverveereeeeeeseeeeseeeeeeeeeseeeeseeeees e ees e ses e seeee e ses e 9
3
4 70451-GO1 | LOWER FLOORPAN ......ocieeeeeeseeeeeeeeeeeeeeeeeeee e see e eeeee s es e ees e sese s 1
5 14601-G11 | RIVET, B/16" X /16" LG cvvereeereeeeeeeeeeeeseeeseeeeeeeeeeeeees e ees e see e seee e eenee 7
6 70452-G01 | ACCESS COVER .....coioeeeeeieeeeeeeeeeeeeeeee s ees e ses e seseeseseeee e eseeees e es s sesee e 1
7
8 71151-G03 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) .....ooivveeeene 1
9 71153-GO1 DEFLECTOR (PASSENGER SIDE) .......coveueeeeeeeeeeeeeeseeseeeseeeeseeeeeseeeesee 1
10 | 71154-Go1 DEFLECTOR (DRIVER SIDE)......eeuveeieeeeeeeeeeeseeeeseeeeeseeseseeseseseeeeeseeees e 1
11 00614-G5 SCREW, #8 = 18 X 5/8" LGi.errverreerereereeeeseeeeseeeeseesseesesssessssseessseseseeeeseeeee 6
12 | 71158-Gof INSTRUMENT PANEL INSERT (FOUR CUP) ......oveeieeeeeeeeeseeeeeeeese. 1
13
14 | 74409-GO1 | LABEL (SAFETY) (PICTOGRAPH)........iieeieeeeeeeeeeeeeseeeeeeseeeeseeeeseeeseseseees 1
15
16
17 | 71413-G01 | SPLASH PANEL ..ot eeeeeee e eeeeeeeeees s see s ees s eese 1
18 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG +.veoeveeeeereeeseeeseeeeeeeeeee e ses s 5
19
20 | 71115:GOT | VINYL TRIM ..o eeee s see e ses s es e senens 2
21 71055-GO1 | RIVET, 316" X 1" LG eereereeeeeeeeeeeeeeeeeeeeseseseeeeeeseeeseeees e ees e ses s e seeeeee s senens 10
22
23 | T14B8-G*™ | COWLereeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e see e se s e s e e ees e ese s seseeseseeesseeeseeses e senees 1
24 | 74813-GO1 | NAMEPLATE (E-Z-GO) (OVAL)....oveiieeieeeeeeeeeeeeeeeeeeeeeseseeseeeeeeeseseseseseseesnees 1
25 | 28907-GO1 | NAMEPLATE (JACOBSEN) (OVAL) .....eciveeieeeereeeseeeeeseeseeeeeseeseseeseeeeseeesseeeenees 1
26 | 74401-GO1 | NAMEPLATE (CUSHMAN) (OVAL) ....oooeeoeeeeeeeeeeeeeeeeeeseseeseeeeeeeeseseseeeeeeeeeenees 1
27 | 71055-GO1 | RIVET, 3/16" X 1" LG eeorveeeeereeeerereeeseseeeeseeeeeseeseseeseseeesseesseeseseesesesssesessesesesenens 9
28 | 71055-GO1 | RIVET, 3/16" X 1" LG ceoveeeeereeeeeeeeeeeseeeeeeeeseseeseeeeseeeeeseese s sesee s ees e 6
29 | 71338-GO1 | FENDER FLARE (DRIVER SIDE).......oieioeeeieeeeeeeoeseeseseseseesseeeseeseseseseseseeseees 1
30 | 71338-G02 | FENDER FLARE (PASSENGER SIDE).......oiviioemieereeeesseseseseeeesssoseseessesssees 1

Page C-5 Service Parts Manual FLCARTPROS
)



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31
32 27166-G04 FRONT SHIELD .....cctiiiie ettt ettt e st e e e sntae e e e s sntaeeaesannraeeasenns 1
33 70725-G02 FRONT SHIELD BRAGCE.........ie ittt e 2
34 01038-GO1 SCREW, 1/4 = 20 X 1/2" LG .eeiueeieeee ettt s 4
35 16469-G1 WASHER, 174" et e e e e e e e e ennres 2
36 01057-GO1 RIVET, KTR, 1/4" X 1" LG ..uttiiii ittt stee e e sattee e e e ssntaee e e s snreeeaasenns 2
37
38 74265-G02 BUMPER ...ttt sttt ettt e et e b e eae e et e eneeeaeeseeeneeeneeeaeenee e 1
39
40 00570-G2 WASHER, 5/168" ... e e e et e e e e e esnre e e e e enrees 2
41 75048-G04 ST AN O =8 TR LSS 2
42 75048-G01 SPACER, 172" . ettt et enee 2
43 00905-G8 LOCK WASHER, 5/18"...... ettt sttt st 4
44 01035-G02 BOLT, 5/16 = 18 X 2 1/2" LG c.eeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeseeeeeeeeseeeeeeee et eneseneseeseneens 4
45
46 71101-G02 COWL SUPPORT BRACKET ....ccueiiiiiiiiesieenie e stee e ete e e e nee e seeenneenesneesees 1
47 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LGi.coooieeeeee et 3
48 71055-G01 RIVET, 3/16" X 1 1/8" LG ...oeiiiii ettt e et e e e s ennran e e e enns 1
49
50 75459-G01 GLOVE BOX DOORS (BOTH SIDES) .....ceitiiiiiesieeieeieniee e esee e see e seeeeeas 1
51 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) ....cccueiiiieiiieiee it 1
52 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) .....ccccuiiiieiieeiee e 1
53
54 600823 LABEL (MPT ™M) ettt ettt bt sttt b e b e snbe e e 2
55
56
57 74099-G01 LABEL, TILT WARNING PICTOGRAPH........cco it 2
58
59 28915-G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE)......cccccoeiiiiiiiiiieieeeieesieeee 1
60 28915-G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) .......ccccoveviveieenireiene 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63
64
65
66
67
68
69 * SERIAL NUMBER PLATE ..ot e 1
70
71 71439-G03 ROCKER PANEL (DRIVER SIDE).....cciioiieiieieiieee e 1
72 71439-G04 ROCKER PANEL (PASSENGER SIDE) ......cccoooiiiiiiieeeeeeeeee e 1
73 71424-GO1 FENDER SPACER (DRIVER SIDE) ......ooiciiiiiiie e 1
74 71424-G02 FENDER SPACER (PASSENGER SIDE)......c.cociiiiiinieiienec e 1
75 71440-G03 BRACE (DRIVER SIDE).....ccctiiiiieitiee et 1
76 71440-G04 BRACE (PASSENGER SIDE) .......coiiiiiiiiiere e 1
77 00789-G2 SCREW, #10 =24 X 1 1/4" LG .ot e 4
78 23726-G2 SPACER, 1/4" ..o e 2
79 00660-G5 WASHER, #7100t 4
80 14390-G10 LOCK NUT, #10 = 24 ... e 4
81
82 16705-G1 SCREW, 1/4 - 20 X 1" LG ..et ettt 4
83 23726-G2 SPACER, 1/4" e 4
84 00559-G7 WASHER, 174" . 4
85 14390-G4 LOCK NUT, 1/4 = 20 ...ttt e 4
86
87
88 20271-G9 HOLE PLUG, 172" et 1
89
90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) ......coooioiiiiieieeeeeeeeee e 1

Page C-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91 74619-GO1 SEAT SUPPORT PANEL......oiiiiiiiiitetee ettt 1
92
93
94 10570-G10 RIVET, 5/32" X 9/168" LG ...eeiteeiiiierieese ettt 8
95 71609-GO1 SEAT HINGE PLATE ..ottt sttt st 2
96 10570-G11 RIVET, 3/16" X 3/4" LGi....eieeee ettt ettt e et e e e e snntae e e e s snreeeae s e 4
97 71674-GO1 SIDE PANEL (DRIVER SIDE) ......eoiiiieiieeeesiie e se st 1
98 71674-G02 SIDE PANEL (PASSENGER SIDE) ......cooiiiiiieieeerieeie e 1
99 10570-G10 RIVET, 5/32" X 9/16" LG ...eei ittt sttt e 4
100 10570-G12 RIVET, 174" X 172" LGttt et e e et tee e e e e nntae e e e s snnsaeeeesenns 4
101 16469-G7 LT = T RS 4
102
103 70244-G03 SPLASH PANEL ..ottt ettt ettt e e aree e e e s snaae e e s e nrae e e e e nnnnes 2
104 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..ceeeicieiee ettt ettt ee e e e s snrne e e 4
105 | 00438-G8 BOLT, 5/16 - 18 X 1" LG 1iriieeieeeieesieenieesteeste e e e e e seeesee s e eeneseeeenseesneeenee s 4
106 | 00559-G8 WASHER, 5/16" ... ettt ettt et e et e eneesreeneeeneesaeenes 4
107 11098-G6 LOCK NUT, B/16 = 18 ..cieeiieiiiie ettt ettt et e e et eee e e e snntae e e e s snraeeeeeenns 4
108
109 74893-G01 FENDER (DRIVER SIDE) ..ccoiiiie ittt r e e 1
110 | 74893-G02 FENDER (PASSENGER SIDE) .......coiiiiiiiiiierie et 1
111 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE)......ccioiiiiiiieiie e 1
112 | 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......oeiiiiiiieeeieeeeeeeee 1
113 14390-G4 IO 0] G N[O I I 1 12
114 | 00642-G7 WASHER, 1/4" ..o bbb e aeas 12
115 00414-G6 BOLT, 1/4 - 20 X 7/8" LG ...eeeeiei ettt e sntee e e st e e e s snnnaeeeesenns 12
116 | 74890-G01 REAR PANEL ...ttt st et eee e enee e sae e e e e snee e 1
117 71055-G01 RIVET, 3/16" X 1" LG c.eetiiiiiiiieeee et eee e e e e e e s s et eee e e e e e e e s e nnnnnaneeeeeaes 4
118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ....oeiiieiiieiee et 10
119 | 74891-G01 SEAT FILLER PANEL (DRIVER SIDE).......ctiiiiiiiiieie e 1
120 | 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE).......ccoiiiiiieiieeeeree e 1

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 10570-G10 RIVET, 5/32" X 9/168" LG ....eeiiiiiie et 6
122
123 74755-GO1 LABEL (E-SHIELDTM) ...t 1
124
125 74348-G02 HITCH RECEIVER ...t 1
126 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG c.eeeiiee et e 4
127 00922-G3 WASHER, 7/16" ... 4
128 00734-G1 LOCK NUT, 7/18 = 14 ..o 4
129 00198-G8 SCREW, 5/16 - 18 X 1" LG ...eiiiiie et 1
130 00559-G8 WASHER, 5/18" ...ttt 1
131 11098-G6 LOCK NUT, 5/168 = 18 ...ttt 1
132 74338-G02 CLEVIS HITCH. ... e 1
133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGi..reeeee et 1
134 19314-G1 COTTER PIN, 2 1/2" LGi..eieiitieiee ettt 1
135
136 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
137 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...ceee e 1
138
139 74339-G02 ANGLE HITCH ..ot 1
140 21317-GO01 CLEVIS PIN, 5/8" X 3" LG 1
141 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...ceee i 1
142 74351-G02 HEAVY DUTY HITCH ... 1
143 31757-G1 HITCH BALL, 1 7/8" ..ot 1
144 00566-G6 LOCK WASHER, 3/4"...... e e e 1
145 00702-G11 NUT, 3/4 = 16ttt 1
146 21317-GO1 CLEVIS PIN, 5/8" X 3" LG 1
147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...oee i 1
148 74489-G02 DROP ANGLE HITCH ..o e 1
149 21317-GO01 CLEVIS PIN, 5/8" X 3" LGi...eeiiiie ittt 1
150 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...oei e 1

Page C-9 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 74491-G02 DROP BALL HITCH ..ottt st e 1
152 21317-G01 CLEVIS PIN, 5/8" X 3" LGi.iiiicteeiieeiiiiiiee e ettt e e et e e e et e e e s ssvaee e s s snsaeeaeennnseeas 1
153 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..eeieeeeeee et 1
154 | 31757-G1 HITCH BALL, 1 7/8" ...ttt s e 1
155 | 00566-G6 LOCK WASHER, 3/4"......o oottt 1
156 00702-G11 N[ I 7 R SR 1
157 | 74495-G02 DROP CLEVIS HITCH ..ottt 1
158 | 21317-GO1 CLEVIS PIN, 5/8" X 3" LGi. e ieeeieeitieeieiesieesie e seee st eee s nee e saeeseeeneesneenne e 1
159 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi..ceiueieteieieesieeeiee et 1
160 14443-G7 CLEVIS PIN, 172" X 2 1/2" LGi.ooeieeiieee ettt et e e e e a e e nrae e 1
161 19314-G1 COTTER PIN, 2 1/2" LGiuteeiteeceeeee et stee e sieeestee e e ete e sneeenseesaeesnaesnneesnneens 1
162
163
164 | 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 165 - 168) .....ccceieiieiieeriieeiee e nee e 1
165 | 27731-GO1 NS I 1
166 | 27736-GO1 (78S N 1
167 75108-G02 BRACKET ...ttt e e et e e s e e e s et ee e e e e ennee e e e e ennnes 1
168 | 00100-G4 SCREW, #10 = 16 X 1/2" LG et ieeeiiieeiee et 4
169
170 11098-G6 LOCK NUT, B/16 = 18 ...ttt sttt 2
171 70441-G02 SEAT FRAME ...ttt e et e e ettt e e e e nneee e e e annaeeee s 1
172 00559-G8 WASHER, 5/16" ..ttt e e e e e e e e e e e e e aaeeeas 2
173 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...evveiiiiieeiee e e e e eeeeieteeeeeee e e e e e e s s ssseesree e e eneeae e e e e e snnnnnes 2
174 | 70200-GO1 SCREW, 3/8 - 168 X 1/4" LG ..eeeieie ettt et e 2
175 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..eeeeiciieiee ettt e e et ee e e e e snraee e 4
176 | 70046-G02 BATTERY RACK ...ttt ettt ettt sttt e e e te e nee e enes 1
177 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...evveiiiiieeiee e e e e eeeeieteeie e ee e e e e s s s ssseennen e e ene e e e e e e e e nnnnnnes 3
178 | 00565-G8 WASHER, 5/16" ...ttt sttt et e ar e naeas 3

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN « oursearch box and it will find the part you are looking for. HERE

BRAKES

I If item 6 does not have hole indicated, —\
order the following replacement parts: 9
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-GO1

Part of Frame

32

'sb‘))»)lil:lltlllliﬁ é

)
mmu%

31

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brk 4-1

Page D-1 Service Parts Manual FLCARTPROS
) '



CartPros directs you to the right part using the part
RDNYOOUW\, numbers from lhis!'r manual. EmEr thl?zapart nugmber lpri'o GET ::::‘TED ﬁ httpSZ//CartPros.00m/f.htmI

& oursearch box and it will find the part you are looking for.

BRAKES

53 - Includes ltems 54 - 80
56 - Includes Items 57 - 59

Y7
‘ Brake Pedal (Vehicle With Brake Lights)

Ref Brk 4-2

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

BRAKES

[a0) [

(&) o

Al . - -

0w -

d . .0

St SONS S —

00 00 0O O O O ¢

0N 00 e

EQEEEED

o E 00O O=xE

E=ss=s= g

n N n nnno

~ OO DDOD DT

o © TT T T T T S

o 233232320

= O 0000 OoC

o Lccccce

> 1 Illllo

© ANDTONMD

et 0 oD~
C
)
—
L

101

5@\8

Ref Brk 4-3

Page D-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BRAKES
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 = 10)..ciiuiiitieeieesiee ettt sttt et s snee e e 1
2 70681-G01 TORSION SPRING..... oottt e e srree e e s s sreeeeesennreeeeesaans 2
3 70682-G01 g LY 2 I | 1
4 01071-GO1 PUSHNUT, 5/18" ...ttt ettt et e e e e neeenee s 1
5 * BRAKE PEDAL ..ottt ettt 1
6 70611-G02 PARK BRAKE PEDAL ......ciitieiieeie ettt et 1
7 70274-GO01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 = 10) 1.utieiieesieeeieesieeenieeeieeseeeseeeeeeeseee e e eeeesneeenee s 1
8 * SERVICE BRAKE PAD ..ottt 1
9 * PARK BRAKE PEDAL PAD ....cocuiiiiieiee ittt 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi....cieueeiuereieeiiee et e s iee e seee e s 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ..eectieeiieiesieeie et 1
13 70581-G01 FLANGED BUSHING ......oiiiiiii ettt 2
14 70676-G01 TORSION SPRING ....cooiiiiiiiee ettt e e eee e e e e enbee e e e e enreee e e ennees 1
15 00643-G1 WASHER, 3/8" ... ettt e e e e e e e e e s e a e eeaaeeeeean 1
16 11098-G5 0T N (U T T S 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) ...ccceveiieeieeiieeeene 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ...ttt e e e 1
20 11098-G9 LOCK NUT, B/16 = 24ttt st 1
21
22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) ..... 1
23 28082-G01 EQUALIZER BRACKET ......ccoiccceeittieeer et e e e e e e s e e e e e e e e e s e e e snnnnsneeeeeees 1
24 28083-G01 BRAKE COMPENSATOR BUMPER .......cooooiiiiiiiiiieee et 2
25 * BRAKE CABLE (DRIVER SIDE)......ccccieiitiiiiieenie et 1
26 * BRAKE CABLE (PASSENGER SIDE).......cccoceiiiiiireieesee e 1
27
28 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) .....ccceeiiiiiiiiiieeeee e 4
29

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/168" X 1" LG ..o s 1
31 10387-G3 COTTER PIN, 3/32" X B/4" LGi...cotiiieiieetee ettt 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi..co e 2
33
34 70601-GO1 KICK-OFF LINK ... .o 1
35 17838-G1 NYLON BUSHING.......cociiiiieiiieie ettt 2
36 20835-G1 TEFLON WASHER, 3/8" ... 2
37 00559-G8 WASHER, 5/18" ... e 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...ctiiiiieee et 2
39 70098-G01 KICK-OFF CAM PIVOT ...ttt st 1
40 10097-G6 FLANGED BEARING .......oooiiiiiiiieieee e 2
41 70587-G01 KICK-OFF CAM ... .o e 1
42 71215-GO1 SETSCREW, 1/4 - 20 X 1/2" LG ..co i 2
43 14134-G4 SPACER. ... ettt 1
44
45 70113-GO1 ADJUSTABLE BUMPER...... ..o 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...ttt 1
47
48 70080-G02 CATCH BRACKET ...ttt 1
49 00414-G6 BOLT, 1/4 =20 X 3/4" LG ...ooieeeiee e 2
50 00891-G2 LOCK NUT, 1/4 = 20 ..ottt e 2
51
52
53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80).....cccuiiiiieiieiiee et 1
54 * BRAKE PEDAL ... 1
55 70611-G02 PARK BRAKE PEDAL ... 1
56 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ........ 1
57 * SERVICE BRAKE PAD ... 1
58 * PARK BRAKE PAD ... 1

Page D-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

59 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ....eiiueeeiiiaiienieesiee ettt 9
60
61 70258-G03 SERVICE BRAKE PEDAL PLATE ...ttt 1
62 70682-G01 PIVOT PIN <ttt ettt et e e e e e sneesneem e seeenne s 1
63 70681-G01 TORSION SPRING ... oottt st 2
64 01071-GO1 WY | L I SR 2
65 00737-G8 SCREW, #10 = 24 X 1" LG .eiiceeieieeiee e esieeeie ettt e e seee e s 4
66 00739-G1 RUBBER NUT, #10 - 24 ...ttt 2
67 74535-G01 BRAKE PEDAL STANDOFF .......ooiiiiiiieeie e 2
68 27137-G01 CONICAL SPRING .....otiiieiiiiiiie et et ste e eaae e e s e srbee e e s e snreea e s ennees 2
69 14390-G10 LOCK NUT, #10 = 24ttt se e stee st see et nn e e nn e nnee s 2
70 10606-G8 MICRO SWITCH......eiiiiie ettt see e 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi.coo ottt 2
72 00559-G5 WASHER, #10 ..ot e et e e e s e narae e e e s enraeeaeeaaes 2
73 00559-G3 LS T P 4
74 00565-G3 LOCK WASHER, #6 .....eiuieiiieieeieerieeie e sie e et e e saee e eee e e seeeeesneeseeenee s 2
75 00525-G5 NUT, #B = 32 ettt e e e e e e e e e e s n e eeeeas 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......coiiiiieiiee e 2
77
78 14628-G1 FASTON TAB ...ttt ettt ettt et esee e et e saeeneesneesneeneeseeennean 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....ciiiiiiiieiee e 1
80 17618-G1 WIRE TIE ..t e e e e e e e e e e e e e e e e e e e e e eannnnes 3
81
82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95)..........c.c..... 1
83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95)............ 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85)....ccceiiiieiiianieeee e 2
85 * BRAKE SHOE .....coooiii ittt e e e e e e e e e e 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)....ciiiiiiie e 2
87 * UPPER SPRING ...ttt 1
88 * LOWER SPRING .....cueiiiiiieetie ettt see et e e 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN 2
90 * CUP AND SPRING .....ooiiiiiiieiie ettt 2
91 * ADJUSTER SPRING ... 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) ........ 1
94 * ADUJUSTER ...ttt 1
95 * TEFLON WASHER ... 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LG .o 8
97 15126-G1 LOCK NUT, 5/18 = 24 ...ttt e 8
98 21809-G1 INNER BRAKE DRUM WASHER ......ccooiiiiiieiieee e 2
99
100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) .....cccooiiiieiiienee 2
101 * BRAKE DRUM ... s 1
102 19862-G1 LUG BOLT, 1/2 = 20 .ueii ettt e 4
103
104
105 21830-G1 WASHER, 1.3/8" O.D. X 21/32" ... oot 2
106 00518-G8 SLOTTED NUT, 3/4 - 16 ..ottt 2
107 10387-G1 COTTER PIN, 1/8" X1 1/2" LGt 2
108 74175-G01 SPINDLE CAP ...t 2
109
110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) ......cccocviiiiiiieneeeieeee e 1
111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) ..ot 1

Page D-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BRAKES

Service Parts Manual .-0;36 CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brh 21-1

Page E-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW\, numbers from this manual. Enter the part number into HERE ﬁ» https://CartPrOS.Com/f.html

' | BRAKES - FRONT DISC

_
(@@

%

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

S <

Ref Brh 21-2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KN0w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

90 - Includes Items 91 - 103
105 - Includes ltems 93 - 103, 106, 107
108 -Includes ltems 94 - 97, 103

102

Ref Brh 21-3

Page E-3 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
BRAKES - FRONT DISC

141
FRONT DISC BRAKE

ACTUATOR ASSEMBLY

Front of Vehicle

115 - Includes 116 -133

Ref Brh 21-4

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

BRAKES - FRONT DISC

G“::::“D—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74723-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 11) ..ttt 1
2 70681-G01 TORSION SPRING .....covveeceeieeeeeeeeeeee e s e eeneneeen s enenen. 2
3 70682-G01 PIVOT PIN ..ottt n sttt en s s en s 1
4 01071-GO01 PUSHNUT, 5/16"......coeuveeceeieeeeeeeeieseeeeie s ses e es e sas e senesaesas 1
5 * BRAKE PEDAL ....co.oovoieticeeeeeeeeesie e aes e ses s ene e es s sane e 1
6 74724-G01 PARK BRAKE PEDAL ......ooiuiveeieeeeeeeeeeeeeeeeeeeeee e en s aenenenanaas 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) ...vvvieeeeeeeeeeeeeeeeeeeeee e en s e 1
8 * SERVICE BRAKE PAD .......cooviieieeieeeeeieeeeeee s sens e 1
9 * PARK BRAKE PEDAL PAD........cevovieeueieceeieeeeeeeeeseneeeeseeeeesenes e seneen 1
10 15766-G1 OVAL RIVET, 3/16" X 15/32" LG ...ecurueueeeeeeeieeeeeeeeeeeeeeeeeereeeeeisee e 9
11 20835-G1 WASHER, TEFLON, 3/8"......coiuiueieieieieeeeeeeeeseseeesesensse e seses s ennans 2
12 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG w.evuvueeeeceeieeeceeeeeeeeeee e 1
13 70581-G01 | FLANGED BUSHING ........ocecvie et an s 2
14 70676-GO1 | TORSION SPRING .....o.oovveececececectete et ee ettt en s, 1
15 00643-G1 WASHER, 3/8" .....oviueeeeeeeieieeeee oo ea et en s s s ena st snnan e 1
16 11098-G5 LOCK NUT, 3/8 = 16 ...oevoeececeeeeeceeee e eeee et 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........c.ccocvurreuererennaen. 1
19 00963-G01 SPHERICAL NUT, 5/16 = 24 ..o enen s ene s 1
20 11098-G9 LOCK NUT, 5/16 = 24 ... se e 1
21
22 70969-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26)...| 1
23 28082-G01 EQUALIZER BRACKET ......oiiiieeeeeeeeeeeeeeeee et en v s s s 1
24 28083-G01 BRAKE COMPENSATOR BUMPER.......ceviviueueietceeieseeeesieseseseiesesseninans 2
25 * BRAKE CABLE (DRIVER SIDE).......ceoveueieeeeceeeeeeeeeeeeseseeesessesesenenannans 1
26 * BRAKE CABLE (PASSENGER SIDE) ......c.cuiviueieieieeeeeeeeceeeeeeeeeeenenennans 1
27
28 01111-G01 RETAINING RING, S.S....coiiiceeieeeeeeieeeeee e s ene e en s 4
29
Page E-5 Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..otiiiiiiiiiieie ettt 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LG .ottt 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG ..oi ittt 2
33
34 70601-G01 KICK-OFF LINK ... 1
35 17838-G1 NYLON BUSHING. ... ..ttt 2
36 20835-G1 TEFLON WASHER, 3/8" ..ottt 2
37 00559-G8 WASHER, 5/16" ...ttt 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ottt 2
39 70098-G01 KICK-OFF CAM PIVOT ..ottt 1
40 10097-G6 FLANGED BEARING ...ttt ettt e 2
41 70587-G01 KICK-OFF CAM. ..ottt 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..ttieiiiiitieeee ettt 2
43 14134-G4 SPACER ... 1
44
45 70113-G0O1 ADJUSTABLE BUMPER ..., 1
46 11027-G1 LOCK NUT, 5/16 = 18 ...ceeiiiiiiiie ettt e e e 1
47
48 70080-G02 CATCH BRACKET ...ttt ettt e e e s e e e e e e e e s aesnnees 1
49 00141-G8 BOLT, 1/4 - 20 X 3/4" LG ..oiiiieee ettt 2
50 00891-G2 LOCK NUT, 1/4 = 20 ..oeeeeeeiiieiee ettt ettt e e e e ne e e e s 2
51
52
53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80)....ccitteiieeiiiieieeesritieeee e streee e srreee e s ssnneee e e nnneeee e 1
54 * BRAKE PEDAL ...ttt 1
55 74724-G01 PARK BRAKE PEDAL ....ootiiiiiiiiiiiet ettt 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ..o 1
58 * PARK BRAKE PAD........ci ittt 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766-G1 OVAL RIVET, 3/16" X 15/32" LG ....utvieeiiiirieie e 9
60
61 70258-G03 BRAKE PEDAL PLATE ..o ittt 1
62 70682-G01 PIVOT PIN L.ttt 1
63 70681-G01 TORSION SPRING ......coiiii e 2
64 01071-G01 PUSHNUT, 5/168".....eeiieeiiieiee ettt 1
65 00737-G8 SCREW, #10 - 24 X 1" LG oottt 4
66 00739-G1 RUBBER NUT, #10 - 24.....ccoiiiiiiic e 2
67 74535-G01 BRAKE PEDAL STANDOFF ..ot 2
68 27137-G01 CONICAL SPRING ....oittiiiiiiiiecaei et 2
69 14390-G10 LOCK NUT, #10 = 24 ..ottt 2
70 10606-G8 MICRO SWITCH .....oiiiiiiiiiiiii e 1
71 00957-G1 SCREW, #6 - 32 X L L/A" LG .ottt 2
72 00559-G5 WASHER, #LO0 ..ottt 2
73 00559-G3 WASHER, #B ...ttt e e 4
74 00565-G3 LOCK WASHER, #6 ....oocoiiiiiiiiiiiiiiiicc i 2
75 00525-G5 NUT, H6 = 32 e 2
76 13514-G1 SCREW AND LOCK WASHER, #6......ccciiiiiiiiiiiiiiiiieeeee e 2
77 20835-G1 WASHER, TEFLON, 3/8" ... ettt 2
78 14628-G1 FASTON TAB .. .. 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...cttiiiiiiiiiiee et 1
80 17618-G1 WIRE TIE ..ttt e e 3
81
82 74731-G02 SPRING PLATE (PASSENGER SIDE) .....ccoiiiiiiiieiiieie e 1
83 74731-G01 SPRING PLATE (DRIVER SIDE)......cciitiiiiiiiiiiiee et 1
84 74730-G01 FOUR LINK ROD ..ottt ettt 2
85 01084-G01 LOCK NUT, MI0O-1.25 ..ottt 4
86 74736-G01 BRAKE LINE ... e 1
87 01038-G01 SCREW, 1/4 - 20 X 4444" LG .....oveiieiiiieee et 1
88 74875-G01 WIRE RETAINER . ....ciiiiii ittt 2

Page E-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

89
90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 - 103)....uutiiiieiiiiiiee e ettt e st e et e et e e e nnnneeeeennne 1
91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) .....cuvitiiiiiiiiieiiiiieee e 1
92
93 12093-G1 SLOTTED NUT ... 1
94 74864-G01 DRIVE FLANGE STUD ...ttt 4
95 11750-G2 ROLLER BEARING ..ottt ettt 2
96 51141-G1 BEARING RACE ... 2
97 74673-G01 DISC BRAKE HUB.......uitiiiiiiiiiiiiii e 1
98 70648-G01 FLANGED BEARING ......cotiiiiiiiiit et 1
99 00566-G1 WASHER, 3/8" ... 2
100 00426-G8 BOLT, 3/8 - 16 X L.tttk et nn e 2
101 70749-G01 BEARING. .. ..o 1
102 00798-G8 COTTER PIN .ottt 1
103 25146-G1 GREASE SEAL ... .ottt 1
104 74733-G02 CALIPER (DRIVER SIDE)......ctttiiiiiiiiiie sttt nnee e 1
105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107)....cttieiieiirieieeeiirieeee s niiiee e 1
106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE)......cc.cocoiiiiiiiiiiiiiieesiieeeeee 1
107
108
109 70745-G01 KINGPIN TUBE ... . 2
110 70754-G01 THRUST WASHER ..ottt a e 2
111 00560-G3 WASHER, /2" . e e e 4
112 14390-G6 LOCKNUT, 1/2 - 13 ..ottt e e e e e e e e nen 2
113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG ..iiiiiiiiiiiee ittt 2
114 74733-G01 CALIPER (PASSENGER SIDE) .....uutiiiiiiiiiiiite sttt 1
115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 133) ..uciiiiieeeiiieeeeiriee e sree e e e 1
116 10387-G3 COTTER PIN, 3/32 X 3/4" LG....otteiie it 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
117 17838-G1 NYLON BUSHING ....ccoiiiiiiiiiiiitiiiii e 1
118 10386-G3 CLEVIS PIN, 5/168 X 1" LG..itiiiiiiiiiie ittt 1
119 74753-G01 UPPER ACTUATOR PIVOT ..ottt 1
120 70581-G02 ACETAL BUSHING ......ooiiiiiiiiiee ettt 4
121 74711-G0O1 SHOULDER BOLT ...ttt 1
122 00560-G3 WASHER, L/2" ..ot 1
123 13437-G3 BOLT, 1/2 - 13 X 8" LG utteiiieiiiiieiee ettt ettt 2
124
125 800697 LOCKNUT, 5/16 - 18 .....iiieiiieiiitieeee ettt 2
126 74742-G01 MASTER CYLINDER .....ccoiiiiiie e 1
127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING ......ccccciiiiiiiieieeeeeeireeeeee 1
128 11098-G5 LOCKNUT, 3/8 = 16 ..ceiiveieiiiieiiiie et 1
129 00679-G1 WASHER, 3/8" STAINLESS .....cciiiiiiiiiiiiiiee e 1
130 74707-G01 LOWER ACTUATOR PIVOT ...ttt 1
131 10385-G4 CLEVIS YOKE ...ttt e e e e e e s 1
132 605778 BRAKE ACTUATOR ASSEMBLY COVER ..., 1
133 01038-G01 SCREW, 1/4 -20 SWAGEFORM ......ccoiiiiiiiiiiiie e 3
134
135 00414-G8 BOLT, 1/4 - 20 X L 2/A" LG eeeeeiei ittt ettt ettt e e e 4
136 00891-G2 LOCKNUT, 1/4 = 20 ...eeieiiiieiet ettt sttt 4
137
138 10387-G3 COTTER PIN, 3/32 X 3[4 oottt 2
139 20835-G1 WASHER, NYLON ..ottt ittt e e e e e e e e e e e 1
140 17838-G1 NYLON BUSHING. ...ttt 2
141 74865-G01 ACTUATOR LINKAGE ... 1
142 00771-G5 WASHER, 3/8" ... e 1
143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145).....cciiiiiiiiiiee et 1
144 * BRAKE PADS ... .. 2
145 * BRAKE PAD RETAINER PINS ... 2

Page E-9 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BRAKES - FRONT DISC

Service Parts Manual ‘%GLOCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

CAB

CAB

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page F-1 Service Parts Manual FLCARTPROS
0Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW’ numhers'_f.rbogn mi; Taqlural.dE::er th;a part nulmb;r inrro HERE ﬁ- httpS://CartPrOS.Com/f.html
. our searc x and it will fin e part you are looKIing for.
CAB
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC..........cccccueeene 1
2
3 75855-G01 VINYL DOOR KIT ...oiiiieiiiieie ettt e e st e e e e nnaee e e s e ennra e e e s e enreeeeeennnees 1
4 75856-G** =1 =T I B @ 10 ] T PSP 1

ForCab replacementpartsandaccessories, contact Curtis Cab at:
Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.
www.curtiscab.com

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

CHARGER
RECEPTACLE

31 - Includes Items 32 - 40

Controller (See
Electronic Speed
Control Section)

(
REAR AXLE
Section)

Ref Ele 20-1

Page G-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 XXXXX-GXX| 6 VOLT BATTERY ..ottt ettt sttt sbee e nne e e 8
2
3 70045-G01 BATTERY RETAINER. ... ..ot 1
4 01101-GO1 HOLD DOWN BOLT (STAINLESS STEEL) ....cooiiiiiieiieieeeeee e 2
5 11027-G1 LOCK NUT, B/16 = 18 ..ttt ettt e et e e e s st e e e s ennneeeeeeeans 2
6
7
8 73218-G02 BATTERY RETAINER ANGLE .......oooiiiii et 1
9 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..cccteiiiieitee ettt ettt 1
10 00559-G8 WASHER, 5/168" ... e e e e et e e e e e esare e e e e enrees 2
11 11098-G6 LOCK NUT, 5/16 = 18 .eiieciee e sieesieeste st e et e ssteesteesnte e sneesteesnenesseesseesneeenneennes 1
12
13
14 11841-G1 BATTERY RETAINER ANGLE INNER .......cccoiiiiiieiie e 1
15 01087-G01 HOLD DOWN BOLT (STAINLESS STEEL) .....oooieiiievee e ee e 1
16 11027-G1 LOCK NUT, 5/16 = 18 ... oottt sttt st et sne s ee e seeeneeenee e 1
17
18
19 25971-G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 6") ..eiieiieireeeeeeee e 2
20 25971-G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") ..cceiiiiiiiiiieee 1
21 25971-G14 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 15") ..coiiiiieiieeeeeeeee 4
22 00565-G8 LOCK WASHER, 5/18".......eei ettt e e 16
23 00702-G2 N [ I T e I O 16
24
25
26 25971-G15 4 GA WIRE (BATTERY +, BLACK, 17") et 1
27 25971-G16 4 GA WIRE (BATTERY -, BLACK, 19") .. e e e 1
28
29 74659-G01 POWER HARNESS ..ottt ettt e st ee e et e e e e snntae e e e s snsaeeeesenn 1
30 74649-G01 CONTROL HARNESS ..ottt sttt ettt e e sneesnnee 1

Service Parts Manual '_%360 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 73063-G03 | CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 32 - 40) ............... 1
32 * RECEPTACLE COVER .....eeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeseeeseeeeeeene. 1
33 * RECEPTACLE BOTTOM....coeeiveeeeeeeeeeeeeeeeseeeeeeseese s eeeeeeeeseesseseeeeseee. 1
34 | 73051-G23 FEMALE CONNECTOR ... eeee e 2
35 | 73051-G24 INSULATOR SLEEVE ... eeee e se e esee 1
36 | 25978-G25 18 GA WIRE (RED ") w-.oooeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e eeee e 1
37 | 73051-Go8 SCREW, #10 - 32 X 1/2" LG (BRASS) ..reereeeeeeeereeeeeeeeeeeeeseseeeeee s 2
38 | 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) ....eooveoeeereeeeseeseens 3
39 | 73051-G10 LOCK NUT, #6 = B2 eeeeeeeeeeeeeeeeeeeeeseeeeeeee e eeees e se s eesee 3
40 * WIRE HARNESS (CHARGER)..........eeveeeeeeeeeeeeeeeeeeeseeeseeeseeeseeesee s 1
41
42
43
44 14601-G10 | RIVET, 3/16" X 1" LG (ALUMINUM) .....overveeeeeeeeeeeeeeeeeeeeeee e 4
45 17618-G1 WIRE TIE oo et seeee e s e s e s ee e se s s ee e eeseeeeeseseseseeeseesees 3
46
47
48
49 | 27327-G02 | CABLE CLAMP ...t eeee e eeeee s s e s es s seees e se e eeeeseens 1
50 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....ooveeeeeeeeeeeeeeeeeeeeeeeeeeseeseenees 1
51 17618-G1 WIRE TIE oo ee e es s e es e see s eseeees 8
52
53
54
55 | 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE).........oiveeeeeieeeeeereeeeesesesessesseseea. 2
56 | 28418-GO1 | NUT, 5/16 = 18 (BRASS) .eoovueeeeeeeeeeseeeseeeeeeeeeeeeeeesseeeeeesees s seeesesseeeseeeeeee 2
57 | 00993-G02 | LOCK WASHER, 1/4" (SILICON BRONZE)........ooitemeeerreeseeersesereseseesseeseseee. 2
58 | 28418-G02 | NUT, 1/4 - 20 (BRASS) ....oiveiveeeeeeeeeeeeseeeeeeeseeseeeeeseeeseeesesseesseeseeesesseseesesnee 2

Page G-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED
& oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL

FUSE BLOCK

HORN BUTTON

Seatwrap
Support

HOUR METER DETAIL
17 - Includes Items 18 - 22

30

will — e

21 | o D : g
\\<—\,/ 29 ﬁ
. 22 —
KEY SWITCH AND KEY SET
Q

Ref Ele 20-2

Page G-5 Service Parts Manual FLCARTPROS
)



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 35211-GO01 FUSE BLOCK (8 POSITION) ...cutieiiieiieeeiee sttt st st snee e 1
2 00379-G2 SCREW, #10-24 X 1 1/4" LG oottt a e 2
3 00559-G5 L = T T 2
4 14390-G10 LOCK NUT, #10 - 24 ...ttt sttt see e e 2
5 35212-G01 FUSE, 15 AMP ...ttt ettt e e s st e e e s st tae e e e s anbaeeeesesnneeeeaeanns AR
6 12914-G1 PUSH ON MALE TERMINAL ......eiiii ettt 1
7 00567-G5 LOCK WASHER, #10 ... .eieiieeiee ettt stee e st e snee e e eeeesneeenee e 1
8 00526-G4 L R 0T 2 ST 1
9
10 32860-G2 [ (0 N RS 1
11 17318-G1 HORN SWITCH......oiitieiieie ettt ettt et et snn s 1
12 17318-G2 HORN SWITCH CAP AND NUT ...ttt e e 1
13 27068-G01 HORN SWITCH BOOT ...ttt sttt e st e e st e e e s snnneneeasenns 1
14 19233-G1 HORN SWITCH LABEL ..ottt 1
15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....oooiiiieiiieiee e 2
16
17 74914-G02 HOUR METER KIT (INCLUDES ITEMS 18 - 22) ....coiiiiiieiie e 1
18 74665-G02 HOUR METER ... .ottt ettt a e s e e e e e e s ennnnaeee s 1
19 74696-G01 HOUR METER RETAINER CLIP.....cooiiiiiie e 1
20 74716-G02 HOUR METER BRACKET ......coiieiiiieetieie et e e sneesee e 1
21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ......oeioiiiiieiieiieeeeeeeeee 2
22 74908-G01 WIRE HARNESS (HOUR METER)......cciiiiieii et 1
23
24 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE).............. 1
25 33639-G02 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) .....cceiiieniriieeieeieee 1
26 33639-G03 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) ......cccccceeieraieenee 1
27 33639-G** KEY SWITCH (WITH LIGHTS) .oeee et e e 1
28 00568-G6 LOCK WASHER, B/4"......oo ettt st e 1
29 17137-G1 FACE NUT, 3/4 = 20 ..eiiiiiiiiiiee e eeieeee ettt te ettt e e s sntan e e e s s sntaneeassnntaeeaessnnsaeeaasanns 1
30 17063-G1 L 5 i I TSSO 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part

KNow? numbers from this manual. Enter the part number into GET ::::TED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

ELECTRICAL

HEADLIGHT

° 6 - Includes ltems 7 - 12

TAILLIGHT

30

TURN SIGNAL

17

Ref Ele 20-3

Page G-7 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 2) .....cccciiiieiiieniecieeieee 2
2 00906-G6 SCREW, #10 - 168 X 1" LG .eiiieiiieiie ettt 2
3 74337-G01 JUMPER WIRE (HEADLIGHT) ..eiiiieiie et 2
4
5
6 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 7 - 12) ...eeiiiieiiieieeee e 2
7 20574-G3 TURN SIGNAL LIGHT ...ttt 1
8 00660-G7 WASHER, 1/4" (STAINLESS STEEL) .....ccoiiiiiie e 1
9 20606-G1 VIR ...t e e e e e e e e e e e e e e s 1
10 00567-G7 LOCK WASHER, 1/4" ...ttt et et 1
11 00532-G1 N[ I 2 2 S 1
12 18995-G1 PUSH-ON MALE TERMINAL .....coiiiiiiiiieceee e 1
13 20574-G5 LENS, AMBER .....coiiittiiiee ettt ettt e e s st e e e s ss e e e s sbtae e e e s snnaeeeesaans 1
14 00118-G5 SCREW, #6 - 18 X 5/8" LG ....oeeiieiiieiie ettt e e nnnee e 2
15
16
17 74651-GO1 WIRE HARNESS (ACCESSORY)...couiiiiiiiiie ettt 1
18
19
20 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) ......oioiiieiieeenieeee e 2
21 21759-G1 TAILLIGHT BULB......cotiiiieeit ettt sttt e esneas AR
22 75711-GO1 TAILLIGHT JUMPER PLUG (FOR VEHICLE W/OUT TURN SGL) .....ccceceenee. 1
23
24
25 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 26 - 30) ...cccueeeieeiieesieeeiee e eneee e 1
26 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE)........ccociee e 1
27 21640-G1 TURN SIGNAL FLASHER.......cco oot e e 1
28 32307-G3 FLEX LOOM, B/8" X 8" LGi...uuieiiierieieieesiie ettt st s 1
29 17618-G1 WIRE TIE ...ttt e e e e e e e e e 2
30 20965-G3 STEERING COLUMN COVER .......ooiiiiiiieeieeie et 1

Service Parts Manual '_%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

REVERSE BUZZER
RED GRN/
19 ﬁ/BLK
Q. =
¥ /
== 20

)

STATE OF CHARGE METER, LABEL AND PLATE

) ay = ;
| (% . !
‘ . g oa;
\ \ =< O &7
. e d
DASH MOUNTED DIRECTION SELECTOR,

GROUND STRAP

Ref Ele 20-4

Page G-9 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ELECTRICAL
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) ......coioiiiiriiie e 1
2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) ............. 1
3
4
5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER)............... 1
6 74320-GO01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,
CHARGE METERY) ...ttt ettt ettt et smee e 1
7 74322-G01 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,
CHARGE METERY) ...ttt ettt enteenne e neennee e 1
8
9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....cccteeiieeiieeriee ittt 2
10
11
12 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) ......cccoeoeinieeee e 1
13
14
15 33636-G05 STATE OF CHARGE METER (VERTICAL) ..eettiiee e e ceeeieieee e 1
16 25978-G74 18 GA WIRE (RED B").....ueiitieieeeieeieeie et see e sneenneenee e e 1
17
18
19 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE)........cccoccciiiiieeeeeeeeen, 1
20 01041-GO1 RIVET, 1/8" X 13/168" LG ...uteeiueeiiie ettt sttt 2
21
22
23 35213-G02 GROUND STRAP, 16" (EE ONLY) ..t ee e e e e 1
24 00426-G8 BOLT, 3/8 - 168 X 1" LG .eiiitiiiieeiie ettt sttt 1
25 00560-G1 WASHER, 3/8" ... e e a e e e e e e e e enree e e e e ennres 2
26 11098-G4 LOCK NUT, 3/8 = 16 .eeeiiieiieeeieeeieesieeeiee st et ee e saee st e see st e eneeesneeeneesneeeneeenes 1

Service Parts Manual '_%360 ARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN & oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

WORK AND STROBE LIGHTS

1 - Includes ltems 2 - 19, 22 and/or 30
10 - Includes Items 11 - 19
22 - Includes Items 23 - 28
30 - Includes Items 31 - 36

Front of Vehicle

5 l 7 A ?

Front of

/E C ) Vehicle

Front of
Vehicle

Ref Ele 20-5

Page G-11 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE
(INCLUDES ITEMS 2 - 19, 22 AND/OR 30).....cccteiieerieeeieeniie e 1

2 75838-G03 STRUT (DRIVER SIDE).....cciitaieiiie ettt 1
3 75838-G04 STRUT (PASSENGER SIDE)......cciiieiiieiesie e 1
4 75346-G01 WIRE HARNESS (WORK LIGHT) ...ceiiiiiiieieeee e 1
5 71294-G02 BRAGE ..ottt e e e e e ee e e e e anres 1
6 71293-G02 COVER PLATE ...ttt ettt a et a e e et ae e e e e e nnae e e e e ennes 1
7 75430-G01 SWITCH HARNESS ...ttt st e e 1
8 73522-G** CONSOLE INSERT PLATE ......eiiiii ettt 1
9 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
10 75365-G01 HARDWARE KIT (INCLUDES ITEMS 11 = 19) . 1
11 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG coeveecveeeieece et 6
12 00660-G8 WASHER, 5/16" ... ettt neeenee 12
13 15121-G1 WASHER, 3/8" X 1 1/4" ...t 2
14 01109-GO1 LOCK NUT, B5/16 = 18 ..eeiiieeeeiieiee ettt et a e e 4
15 00918-G3 ACORN NUT, 5/16 = 18t e e e e e e 2
16 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....eeivtiiereeerieeiesieesie e 3
17 20367-G1 GROMMET ...ttt e e e s st e e e s st e e e s snntaeeeessanreeeeesanes 2
18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .eeeeieiie ettt 2
19 14390-G4 LOCK NUT, 1/4 = 20 ..ttt ettt e e e e e e e e e e e e 2
20
21
22 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 23 - 28).....ccccceeieeieeeieeeieenee e 1
23 20209-G2 WORK LIGHT (RECTANGULAR) ...ceviiieeee e cecieieeeeee e e 2
24 00566-G3 LOCK WASHER, 1/2" ... ettt e 2
25 00533-G1 N L I 2 [ SRR 2
26 17317-G1 LIGHT SWITCH. ... ettt 1
27 17902-G1 TAB ADAPTER ...ttt 1
28 20053-G1 16 GA WIRE (RED 5 3/8")...cuteeiuiiiiiie ettt 1
29

Service Parts Manual '_%360 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 31 - 36) ....ccccovieieniienee e 1
31 20394-G4 STROBE LIGHT ...ttt 1
32 00379-G4 SCREW, #10 - 24 X 1/2" LGi....oeiieeeeeee e 3
33 14390-G10 LOCK NUT, #10 = 24 ..o 3
34 17317-G1 LIGHT SWITCH. ... e 1
35 17902-G1 TAB ADAPTER ... 1
36 20053-G1 16 GA WIRE (RED 5 3/8")....oeiiiiee e 1
37
38
39 20271-G10 HOLE PLUG ......ciitteet ettt st 1

Page G-13 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED
& oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
RDNYOOUW\, numbers from this manual. Enter the part number into GET STARTED ﬁ httpSZ//CartPros.00m/f.htmI

our search box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - PDS

1 - Includes Items 2 - 16
5 - Includes ltems 6 - 9

Ref Esp 20-1

Page H-1 Service Parts Manual FLACARTPROS
0Y0 '



DID YOU CartPros directs you to the right part using the part

K N 0 W-, numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

ELECTRONIC SPEED CONTROL - PDS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73348-G03 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16) ..... 1
2 73351-G02 CONTROLLER MOUNT ..ottt s 1
3 73098-G04 ELECTRONIC SPEED CONTROLLER ..ot 1
4 11027-G2 LOCK NUT, 1/4 = 20, 4
5 73231-G01 SOLENOID (INCLUDES ITEMS 6 - 9)....ceiiiiiiiieiie e 1
6 * LOCK WASHER, #10 ... ittt 2
7 * NUT, #10 = B2 . 2
8 * LOCK WASHER, 5/16"........oiiiieeee e 2
9 * JAM NUT, B/16 = 24 ... e 2
10 11027-G2 LOCK NUT, 1/4 = 20.....eeiiiieeie ettt 2
11 73446-G01 FASTON TAB, 90° ... i 4
12 25971-G17 4 GA WIRE (BLACK 9") ..t 1
13 73499-G01 IN-LINE FUSE COVER.......cooiiiiee et 1
14 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) ......coooiiiiiiiniieicee e 1
15 73523-G01 COVER ..t 1
16 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG .....oooeiiii e 4
17
18 35212-G05 FUSE, 7.5 AMP ...ttt 1
19
20 11027-G2 LOCK NUT, 174 = 20 ... e 4
21
22 73296-G01 BOLT, 8MM X 18MM LGi.....ooiiiiiiiiiieiii ettt 3
23 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE).......cccoooiiiieee e 3
24 73346-G01 BOLT, BMM X 1 X 12MM LG ..o 2
25 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE)........cccciiiiiaienie e 2
26
27
28 74878-G01 TOW-MAINTENANCE SWITCH .....ooiiiiiiiiiieiieee e 1
29 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....ooiiiiiiiiiieeieee e 2
30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE)......ccocoiiiiiieeeeeee e 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

KN°w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

% Part of

Front of Vehicle Frame

3 - Includes ltems 4 -13
9 - Includes ltem 10
16 - Includes Items 7 - 13, 17

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 21-1

Page J-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

41- Includes Items 42 - 65

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION/STEERING

(S

Front of Vehicle

58 - Includes Items 59 - 61
85 - Includes Items 86 - 88
98 - Includes Items 99, 100
117 - Includes ltems 118 - 122

Ref Fss 21-2

Page J-3 Service Parts Manual FLCARTPROS
©o¥0 )



DID YOU

.

CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

G“::::“D—)- https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602513 FRONT AXLE ... 1
2
3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13)..eiiiiiiitiiiee ittt ettt e e nibneee e 1
4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6)...... 1
5 70648-G01 BEARING ... 1
6 70749-G01 BEARING, DP4 ..ottt 1
7 25146-G1 GREASE SEAL ...t 1
8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......ccccciiiiiiiiiiieeee, 2
9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) ... 1
10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG ..eetieiiiiiiieee et 4
11 12093-G1 SLOTTED NUT, 1 - 14 ..ottt 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .eoeeie ettt 1
13 12091-G2 SPINDLE CAP ... 2
14
15
16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 13 & 17) teieiiiee ettt 1
17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) .............. 1
18 00407-G6 BOLT, 1/2 - 13 X 8" LG .eiiiiiiiieiie ettt ettt e e e e e 2
19 00560-G3 WASHER, L/2" .ttt e et e e e s sebaeee e e e 4
20 70745-G01 KING PIN TUBE ... 2
21 70754-G01 THRUST WASHER (STAINLESS STEEL) ....ooiiiiiiiiiiii e 2
22 14390-G6 LOCK NUT, 1/2 - 13 oottt et a et e e e e e e e 2
23
24
25 76419-G01 SHOCK ABSORBER.......coiiiiiitteiit et 2
26
27
28 10435-G1 SHOCK ABSORBER WASHER .......ciiiiiiiii s 8
29 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........ccccooiiiiiiiiiecnieeeee 8

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ- htt s;//CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00532-G6 NUT, 3/8 - 24 ..ottt e e e e e e e e 4
31 10044-G01 VINYL CAP ..ot e e e 4
32
33
34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
35 70163-G03 SPRING PLATE ..ottt 4
36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG eeeii ittt 4
37 00734-G1 LOCK NUT, 7/16 - 14 .ottt 11
38 00463-G6 BOLT, 7/16 - 14 X L 3/4" LG ..eee ittt ettt 7
39
40
41 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65).............. 1
42 70965-G01 STEERING RACK COVER & BEARING ........coooiiiiiiiiii e, 1
43 * STEERING BOX INSTALLATION TAG ....cciiiiiiiiiiiiireeeee e 1
44 * JAM NUT, 172 - 20ttt et 1
45 70750-G01 RETAINING RING (EXTERNAL) ..ottt 1
46 15115-G1 BALL BEARING ..ottt 1
47 70603-G01 PINTON. ¢ttt e e e 1
48 70751-G01 RETAINING RING (INTERNAL) ..eoiiiiiiiiie et 1
49 70638-G01 SEAL PINION ..o 1
50 70604-G01 RACK STEERING......oiiiiiiiiii e 1
51 01053-G01 SCREW, 10- 32, . ittt et 1
52 70590-G01 RACK LOADER ..ottt ettt e e 1
53 70666-G01 SPRING COMPRESSION .....ocooiiiiiiiie e 1
54 70645-G01 GASKET RACK LOADER.....iiiiiiiie e 1
55 70591-G01 COVER RACK LOADER ..ottt ettt 1
56 71102-G01 SCREW, 1/4 = 20ttt ettt et 2
57 10389-G3 GREASE FITTING, STRAIGHT ... 1
58 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) ...ccccviiiiiiieiiiiiiiiee s 1
59 50641-G1 RUBBER BOOT ...oooiiiii ettt a e 1

Page J-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 50209-G2 SLOTTED NUT, 7/16 = 20.......ouveeeeeeeeeeeeseseeeeeeeee s, 1
61 10387-G2 COTTER PIN, 3/32" X 1" LG .o 1
62 74694-G01 ROD END (INNER) ......ovoeeeeeeeeee e es s, 1
63 70961-G01 RACK BOOT .....ooviioieeeeeeeeeeeeeeeee s 1
64 12416-G2 WIRE TIE ..ot en e 1
65 11391-G8 WIRE TIE ..ot es e 1
66
67
68
69
70
71
72
73
74 00464-G6 BOLT, 7/16 = 14 X 2 34" LG ..o, 2
75 01068-GO1 | BOLT, 7/16 - 14 X 3 1/2" LG corveoeoeeeeeeeeseseeseeeeeeeeneesees e 1
76 70667-G02 | SPACER ......ooivieeeeeeeeeeeeeeeeee ettt 2
77 70667-G03 | SPACER (SHORT) ...ooieeieieeeeeeeeeeeeee et 1
78 00532-G7 NUT, 7716 = 14 oo, 1
79 00560-G2 FLAT WASHER, 7/16" . ...vooveeeeeoeeeeeee e 7
80 00734-G1 LOCK NUT, 7/16 = 14 ..o, 3
81
82
83 70607-GO1 | STEERING SHAFT ..ooviivieeeeeeeeeeeeeeeeeeee s 1
84
85 70758-G05 | STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) ......ooovieieieerresreeene. 1
86 70610-G03 STEERING COLUMN ...t 1
87 28569-G01 STEERING COLUMN BUSHING......c..oveioeireeeeeeeeseeseeesseereses s, 1
88 01022-G01 SCREW, #6 - 20 X 5/16" LG ......oovoveeeeeeeeeeeeeeeeeeeeeeeseese e, 1
89

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ- htt s;//CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

90

91

92

93

94

95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK ......otiiiiiiiiiiiieeeiiiieece e 4
96 00879-G1 LOCK WASHER, 3/8".....c ottt 4
97

98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100)......ccccoviiiiieiiniieeeeeninnen. 1
99 01055-G01 BOLT, M8 X 1 1/4" LG ..ttt ettt 2
100 00565-G8 LOCK WASHER, 5/16" .....coiiiiiiiiiii ittt 2
101

102 70751-G01 RETAINING RING (INTERNAL) ..cevtiiiiiiiiiee ettt 1
103 70888-G01 RETAINING RING (EXTERNAL) ....ceiiiitiiiieei ittt 1
104 15112-G1 BALL BEARING ...ttt e e 1
105 70887-G01 WAVE WASHER......ooitiiiiiiii e 1
106 602980 STEERING WHEEL ..o 1
107 71147-G01 STEERING WHEEL COVER .....cooiiiiiiee e 1
108 74815-G01 LABEL (E-Z-GO) ...iitiiieee ittt ettt ettt e ekttt e et e e e st ee e e ane 1
109 74954-G01 LABEL (CUSHMAN) ....ceititeitite ettt sttt ettt bn e e e 1
110

111

112

113 14390-G2 LOCK NUT, 5/8 = 18 ...oeieeiiiiieee ettt e ee e 1
114 28909-G01 LABEL (JACOBSEN) .ciiiiiiitiitee ettt ettt e e b e e e e 1
115

116

117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) .....covviveiiiieee e 1
118 74603-G01 THREADED ROD (24" LG) ...ttttteiiitiiiee ettt ettt e e ninneee e 1
119 70902-G01 TIE ROD END (LEFT HAND THREADS) ...cocoiiiiiiiiiiiiiiiiee et 1

Page J-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)........cccciiveeiiiiereeeninn, 1
121 70902-G02 TIE ROD END (RIGHT HAND THREADS)......ccvvtiiiiiiiiiie e 1
122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .......cccocvveiiiiiiieeeeee 1
123
124 00734-G1 LOCK NUT, 7/16 - 14 ..ottt ettt e e e e e 2

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
R[ﬁoouw\, numbers from this manual. Enter the part number into GET STARTED ﬁ httpSZ//CartPros.00m/f.htmI

our search box and it will find the part you are looking for. HERE

MOTOR

1 - Includes ltems 2 - 16 S/

Page K-1 Service Parts Manual FLCARTPROS
)



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28)........... 1
2 73120-G36 ARMATURE ...ttt e e e e e e e e e e e as 1
3 73120-G38 BRUSH SPRING.......coiiieiieiie et e st e e sn e e e nnee e 8
4 73120-G39 BRUSH ..ttt ettt et e e et eneeenae s 1
5 73120-G40 =] U] o =T ) R 1
6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ........ccccceeeeneennee 1
7 73120-G07 BEARING ...ttt sttt sttt e et s e e ste e steebesne e beennesneesaeenneas 1
8 73120-G06 SNAP RING ...ttt ettt ee e se e sneeee e eeas 1
9 73120-G43 HEADBAND ...t e e e e e e e 1
10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE)........cccccoeieeeeeriienee 1
11 73120-G42 COVER COMMUTATOR END ...ccuviiiieciee et 1
12 73328-G01 MAGINET ...ttt ettt ettt et ee et et e et e e eseesaeeneesmeesseeneeseeennean 1
13 01037-G02 SCREW, #10 - 32 X 1/2" LG et eteeiieeiee ettt et 1
14 73277-G01 RETAINING RING .....oooiiiiiieieeieseee ettt s 2
15 73327-G01 SPEED SENSOR.... ..ottt ettt sree st eee e s e nneennes 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part

) k GET STARTED .
numbers from this manual. Enter the part number into —_— https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

REAR AXLE

1 - Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to

male spline before assembly. Reference 14 13 12
part number 15.

Ref Rax 1

Page L-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 74612-GO01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2-7) ....ooviiiiiieieeiienee 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE).......coioiiiiieiieeieerie e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)......coiiiiiiieii e 1
4 * DIFFERENTIAL COVER......cciiiieiieeeee et s 1
5 28610-GO01 FILL PLUG WITH 'O" RINGi.....coiiiiiieeeeeeie et e 1
6 15558-G1 BOLT, 5/16 - 18 X 3/4" LGi....eiiieieieieiee ettt 10
7 73050-G01 Y =1 OSSR 1
8
9
10
11 24261-G1 SPLINE BUMPER ......ooiiii ettt ettt e snte e ennee e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG oo ieeeiee ettt e e 3
13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ccccoiiiiiiieiiee e 3
14 00559-G7 WASHER, 1/4" (STAINLESS STEEL).....ccciiiiiieeie e 3
15 28095-G01 MOLY LUBE, 2 OZ.....oeiiieiieeiee st siee e e steeesteesteessaessseesneeesseeenseessaeansessnseenneennns AR

Service Parts Manual '_%360 ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

REAR SUSPENSION

GET STARTED
HERE

—3p https://CartPros.com/f.html

- e
\\®\// -
M T NG
NN
Pl
g
Lo
A
Ve 3
o u/
v =
S 2
/ .
7 o
/. \
o/

Page M-1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70248-G01 SHOCK ABSORBER........oooiiiii i 2
2 10435-G1 SHOCK ABSORBER WASHER .........ciiiieiiiiee et 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccoooiiii e 8
4 00532-G6 NUT, B/8 - 24 ... 4
5 10044-G01 VINYL CAP ...t 4
6 74345-G03 LEAF SPRING ..ottt e 2
7 72618-GO01 “U7 BOLT, B/8 = 16 .. 4
8 00560-G1 WASHER, 3/8" ... e e 8
9 11098-G5 LOCK NUT, 3/8 = 16 ...ttt e 8
10
11 70289-G02 SPACER. .. e 4
12 70291-GO1 RUBBER BUSHING ........cooiiiiii e 12
13 70290-G02 SHACKLE PLATE ...ttt s 4
14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).....ceeviiiiiiiiieeceee e 4
15 11098-G5 LOCK NUT, 3/8 = 16 ...ceeiieieeree ettt e 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi. ...ceeeiiieee e 2
18 12262-G1 LOCK NUT, 3/8 = 16 ...eiiieiiee ettt ettt st 2
19 71498-G01 AXLE BUMPER BRACKET ...t 2
20 70492-G01 RUBER BUMPER .......cooiii 2
21 00968-G01 LOCK WASHER, MT0.....oiiiiiiiiee ettt e 2
22 00974-GO1 NUT, MT0 e s e 2

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
RDNYOOUW’ numbers from lhisrlr manual. EmEr thl?:part nfmber?:}:o GET ::::‘TED ﬁ httpSZ//CartPrOS.00m/f.htmI

& oursearch box and it will find the part you are looking for.

SEATING

15 - Includes Items 16, 17
23 - Includes Items 24 - 32

16

e

17
10

Front of Vehicle

25

Ref Sea 4-1 28812

Page N-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 74971-GO1 SEAT BACK SUPPORT ...ttt sttt 1
2 00715-G2 BOLT, 5/16 - 18 X 13/168" LG .....eviiiieeeiiiiiee ettt eeteeee et e e snaee e e 1
3 00438-G8 BOLT, 5/16 - 18 X 3/4" LG ..ueeeiieeeeeeeeee ettt 2
4 00642-G8 WASHER, 5/16" ...ttt ettt esee e sne e e e e eneeneas 2
5 11098-G6 LOCK NUT, B/16 = 18 .. ittt ettt sttt et s 2
6
7 71263-GO01 ACCESS COVER ...ttt ettt e s e s ee e sneeenneesnneens 1
8 18436-G1 DRIVE RIVET .. ettt ettt ettt sttt e e e e eneesaeeneeeneeseens 3
9
10 75900-G02 SEAT BACK SUPPORT BRACKET .......uiiiiiiieeieeee et 2
11 01006-GO1 BOLT, 3/8 - 16 X 1 1/4" LG .eoeeieeee et 4
12 00643-G1 J NS | T T 2
13 11098-G5 LOCK NUT, 3/8 - 16 ...eiiiieiiieiteeeiee sttt et sttt st see e st saeeete e saee b e smbeesnee e 2
14
15 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) w.cecceeeeeee e 1
16 18144-G** VINYL SEAT BACK COVER .....ooiiiiiiiieieee et 1
17 74889-G01 PLASTIC SEAT BACK COVER (BLACK) ....cooeiiiieiiieiee e 1
18
19 16705-G12 SCREW, 1/4 - 20 X 1" LG .eertiiiiiieie e e ettt e e s e e e e e e s s s ae e ene e e e e e e e e annnnnnes 4
20 00664-G7 LOCK WASHER, 1/4" ...ttt ettt 4
21 01110-GO1 WASHER, 174" e e a e e a e e e snre e e e e ennres 4
22
23 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) ......uvviiieeeeeeeeiieieeens 1
24 71602-G** VINYL SEAT BOTTOM COVER........ooiiiiiiieieereeeeeee e 1
25 71012-GO1 VINYL TRIM (SEAT BOTTOM).c..ueiiitieiiiesiie ettt 1
26
27 71610-GO1 SEAT HINGE ...ttt e e e e e e e e e aeeeeees 2
28 00720-G08 SCREW, #12 - 14 X 1" LG .eteeiiietie ettt 6
29
30 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....cccoeioiiiieeeeree e 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ..cccceieiiiiiieeeeeeee e 1
32 71204-GO1 BOLT, 1/4 =20 X 7/8" LG ..ottt aeeaaa e 8
33
34 17074-G1 BUMPER ...t e e e e e e e et e e e e e e e e e e e e eanaeaaaees 2
Page N-3 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

SEATING

Service Parts Manual .-0;36 CARTPROS



s.com/f.html

—>» https://CartPro

GET STARTED
ERE

1
into
ing for.

TRUCK BED, PLASTIC

CartPros dir you to the right part using the part
be

DID YOU BNt pal g
KNOW numbers from this manual. Enter the part number
# oursearch it will find t looki

Z%CARTPROS

ice Parts Manual

Serv

Page P-1



CartPros directs you to the right part using the part
ol YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Service Parts Manual ‘;03,0 CARTPROS



CartPros directs to the right part using th t
RDNYOOUW, numbe"r.s’fn.::n miswr’::anual. eEnr:.Er thlzapagsrfmb:r?:}:o GET STARTED *— https://CartPrOS.Com/f.html

& oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Actuator may be rotated 90°
on some models

Ref Thp 21-3

Page P-3 Service Parts Manual FLCARTPROS
0Y0



DID YOU CartPros directs you to the right part using the part
K N 0 W-, numbers from this manual. Enter the part number into GET STARTED
H

—>» https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11)....coiiiiiiiiiieeeee e 1
2 73447-GO01 PLASTIC BED, 40" ... .ottt 1
3 73454-G01 PIVOT SHAFT e e e 2
4 73460-GO01 SHOULDER BOLT, 1/4 - 20 X 3/4" LGi....coiiiiiiiiieeeeeeee e 2
5 73448-G01 TAILGATE ...t 1
6 73450-G01 BOWED ANGLE ... e 1
7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ...cocvvvviiiiieeeeeee 4
8 73449-G01 EXTRUSION CHANNEL ..o 1
9 73455-G01 TAILGATE CABLE ... e 1
10
11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ...coccvvviiiiiieeeeeeeeee 2
12
13
14 70113-GO1 ADJUSTABLE RUBBER BUMPER........cccciiiiiiiiiienee e 2
15 11027-G1 LOCK NUT, 5/16 = 18 ..ttt 2
16
17
18 74962-G01 BED LATCH ...ttt ettt sr e 1
19 71538-G01 LATCH TORSION SPRING ..ot e 1
20 71099-G02 KEEPER PLATE ..o s 2
21 71477-G02 RETAINER BRACKET ...ttt e 1
22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG ....oeiiiiiieeitie ittt 4
23
24 71704-GO1 HANDLE GRIP ... e e 2
25
26
27 71570-GO1 BUSHING ...t 2
28 71571-G01 CLEVIS PIN ..ot s 2
29 00571-G5 WASHER, 172" e e 2
30 21683-G1 COTTER PIN...coe e e 2

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 70291-G01 | BUSHING ... eeee e eeee e se s eseeee e ee e ee e 4
32 | 71569-G02 | SPRING CHANNEL ......oveioeeeeeeeeeee e eeeeeeeeeeeeeeees e e eseees s seseeeeeseneeenee 1
33 | 01118-GO1 | SCREW, 1/4 = 20 X 5/8" LG cv.reereeeeeeeeseeereeeeeeeseeesseeeseesseessesseeseseseseseeeseeeeeeeee 8
34
35 | 00642-G7 WASHER, 174" ... oo ee e 8
36
37 | 71537-G02 | GAS SPRING ..ooveeeeeeeeeeeeeeeeee e e e e ee e eeseeeee s ees st se s eeeeeeeeeenees 2
38 14443-G10 | CLEVIS PIN, 1/2" X 2 27/32" LGi...oveeveeeeeseeeeeeeeeeeeeeeeeeseeeeese s seeeseseeeeenes 1
39 14443-G11 | CLEVIS PIN, 1/2" X 1 3/8" LGi....eoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e 1
40 | 21683-G1 COTTER PIN, oo eeeeeeeeeeee e ee e eee e e eeeees e se e se e eeeee 2
41
42
43 | 71547-G02 | OUTRIGGER CHANNEL ... veiveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeseeee e sseese e 1
44 | 27612-G02 | ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS.......iveerereeeeeereeeeereeeseeesesseseee. 1
45
46 | 72339-G02 | PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) ....c.ooovveveeeenenne. 1
47 | 00642-G7 WASHER, 174" ... eee e s e ee e es e ee e se e 2
48 | 01118-GO1 | SCREW, 1/4-20 X 5/8" ... oooeoeeeeeeeeeeseeseeeeeeeeeeeeeeesseeeseeeseesesseess e seeseseseeeeeee 2
49
50
51
52
53
54
55
56
57
58
59
60

Page P-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63 600110 JACOBSEN PLATE ...t 1
64 600108-GO1 | CUSHMAN PLATE ... .o e 1
65 16816-G2 RATCHET FASTENER ..o 4
66
67 74821-GO1 LOAD BED DECAL ...ooiee ettt 1
68 71055-G01 RIVET oo 5

Service Parts Manual '_:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for.

WEATHER PROTECTION

GET STARTED

HERE —3p https://CartPros.com/f.html

DETAIL A

Front of Vehicle

(&

DETAIL C
(FRONT)

Front of Vehicle

Front of Vehicle

N
DETAIL B

8,9

DETAIL D
(REAR)

Page Q-1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

& oursearch box and it will find the part you are looking for. HERE
WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

Ref Wea 20-2

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
Rﬁoouw\, numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION

Front of Vehicle

o

Windshield
Retainer

36— | st ?;7
—) ! ru

Front of Vehicle

o

Page Q-3 Service Parts Manual -;a c A RTPRO S
0Y0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::“D—)- https://CartPros.com/f.html

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G** | SUN TOP KIT (INCLUDES ITEMS 2 = 19) ...oeouieeeeeeeeeeeeeeeeeeeeeeeeseeeee e 1
2 27069-GO1 SUN TOP ..ottt eee e ee e ee s eer e 1
3 75045-G05 FRONT STRUT ..ooeoeeeeeeeeeseeee e eeeeeeesese e eseeees e ses e ses e ses e eeseseseeens 1
4 00440-G2 BOLT, 5/16 = 18 X 2 1/4" LGierveoeeeeeeeeeeeeeee e ees s seee e 4
5 00905-G8 LOCK WASHER, 5/16" ..o eeeeeeeeeeeeseeeese s ses e seee e 4
6 75048-GO1 SPACER, 1/2" ..o eeeeee s eee e ee e e ee e ee s s 2
7 00570-G2 WASHER, 5/16" ....veeeeeeeeeeeeeeeeeeeeeeeeseeeeseseeseeeeeseeees e seseseseeseseeesseses e sesesesans 6
8 75838-G04 REAR STRUT (PASSENGER SIDE)........veieeeeeeeeeeeeeeeseeeseeeeseeeeseeeenee 1
9 75838-G03 REAR STRUT (DRIVER SIDE).........oveioeeeeeeeeeeeeeeseseeeeeeeeseeeseseeeesseeesseee 1
10 | 00685-G7 BOLT, 5/16 = 18 X 1 B/4" LG ervveereeeeeeeeeeseeeseeeeseeeeeeeeees e seeeseeeseseses s 4
11 01110-G03 WASHER, 5/16" ....veeeeeeeeeeeeeeseeeeeeseeseseseseeseseesseeeesseseseeeeseesesaessseesssesesesesees 8
12
13 | 11098-G6 LOCK NUT, 5/16 = 18...reeeeeeeeeeseeeseeeesseeseseseeeseseeseeeees e ses s eeseeees e 4
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) -....ovemeveeeeeeeeerereeseeeesee. 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ....veeveeeeerereeeeeeree. 2
16 | 01110-Gof WASHER, 1/4" (STAINLESS STEEL) w....oveoeveeeeeeeeeeeeeeeeeeeseeeeseseseesesesenes 8
17 | 75051-Go1 SPACER ..ottt e s er e 4
18 | 00891-G2 LOCK NUT, 1/4 = 20 ... eeeeeeeseeeeseeeeeeeeeeeeseee e s eeees s see s ees e 4
19 | 19853-G1 END CAP, 1" oot ee e ees e e es e ee e ees e e s eeseees e eeseeee s 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ......ooteeeeeeeeeeseeeeeeeeeeeeeeeeeeee e ses s sese e 1
22 | 19496-G1 REAR VIEW MIRROR ......ooveeeeeeeeseeeeseeseseeeeeeees e seseseseseeeesseeeeeeeseseese s 1
23 | 19502-G2 SUPPORT BRACKET ......coeeeeeeeeeeeeseeeeeeseseeeseeeesesss e seseeseseeessessseeeeseeseseeees 1
24 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) «....eoveeeeeeeeeeeeeereeeer. 1
25
26 | 75367-G** | 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) .ooeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeseeeeseseesseeeseeses s sesee s 1
27 * ENCLOSURE.......eeeeeeeeeeeeeeeee e eeeees s eeeeseee e ee s ses e ssee s 1
28 * VELCRO ..ot see e es s ses e ses s eeeeeeeeeees AR
29

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

—>» https://CartPros.com/f.html

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA
30906. Telephone (706) 790-6687.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30
31 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) ...ovvoieeeeeerereseeenreenne. 1
32 | 71954-GO1 WINDSHIELD (FULL) (LEXAN)....cecoeereeeeeereeeeeeeeeeeeseeeeeseesesveseseeseseesesee 1
33 | EGWHC12 SASH, 26" LG vveoeeeeeeeeeeeeeeeeeeeeeeee s seee e se e eeee e ee e 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) .....veeveeeeeereeeeeeeeereesnees 2
35 | EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....cuveeeeeeeeeeeeeeeeeeeeeeseseesesesesesenee 4
36 | EGWHG13 RUBBER GROMMET .....coveoeeeeeeeeseeseseseeeeseeeeseeeeeseeeeseeseseeseeeeseseesseeeneees 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....veeeeeeeeeeeeeeeeeeeseeeeseeeseeennnes 2
38 | 71963-GO1 SAFETY LABEL......coeeeeeeeeeeeeeeseeeeeee e seeeees s seeese s ses s 1
39
40
41
42
43
44 | 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) coveoovoeeeeeeeeeeeerneenne 1
45 | 71960-GO1 WINDSHIELD (FULLY ... eeee e eeeee e sese e 1
46
47 | 71966-G04 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) ....cooovvvererrns 1
48 | 71961-GO1 WINDSHIELD (SPLIT) ..vveeveeeeeeeeeseeeeeseeseeeeeseeeeseesesesseesesseseseseseesseesseen 1
49 | EGWHC10 SASH, 12" LG v eee e seeee s ee e ee e ee e es e eeee e 2
50
51
52
53
54 | 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) .....oovvvererrens 1
55 | 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) ... eeereeeeeeeeeeeseeeeseeesee s seseeseseeseseeen e 1
56 | EGWHC10 Y= R - K c T OO 2

Page Q-5 Service Parts Manual ﬂ c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KN Owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

WHEELS AND TIRES

- Includes ltems 2, 19, 20
- Includes ltems 5, 19, 20
- Includes ltems 8, 19, 20
- Includes Items 14, 15, 16

WN b=

Tire design may vary by Part Number

Ref Whi 3-1

Page R-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
22,23

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

—>» https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28757-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) ............ 1
2 28764-G01 CARLISLE TIRE (LINKS 18 X 8.5-8,4 PLY RATED) ......ccccviiiiiiieieeeens 1
3
4 28757-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) 1
5 28764-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED)........c.cc.e...... 1
6
7 28842-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) ............ 1
8 28764-G08 CARLISLE TIRE (USA TRAIL LOAD RANGE C) .....ccoiiiiiiiiiiicieeeees 1
9
10
11
12
13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 1516) .. 1
14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) ...ceceiiieeiiieiee et 1
15 33678-G02 WHEEL RIM (4 LUG) ...eeiiieee et 1
16 26482-G01 VALVE STEM ... s 1
17
18
19 28759-G01 WHEEL RIM (4 LUG) ...eii it 1
20 11657-G2 VALVE STEM ... e e 1
21
22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ..ccvtiiiieiee ettt A/R
23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL)....cciiiiiiiie e A/R

Page R-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED
numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual '-%350 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ...t e s e s e e s ne e e s s e e e e e e s anneeeas 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ..ottt e 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..ottt 28251-G01
CURRENT INDICATOR......ce ettt sttt ettt sttt st h e s e e s e et e s e e e st e e e aseeamee s eseesaneereeereesaneeneesaneens 16489-G2
DIGITAL MULTISMETER ... e e e smee s sneesane e 27481-G01
CRIMPING TOOL ...t s st e e e e a e e e e e ae e s r e s e e eaeesmn e e smee e sneeenneesneas 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ....coiiiiieiiie ettt ne e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY ).ttt ettt ettt sttt sre e sre e e sneenine e 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ...t 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........ccccoitiiiiiiieiie ettt 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ...ttt ettt sttt r e e e n e s eneenane e 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW...... oottt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ... oo e s e e s 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ......coi e e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......ooiiii e 75831-GO1
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........ccooiiiiiiiiiieee e 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cociiiiiiiei e 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ....ooiiiiiiiieie ettt 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........oiiiiie e 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .........ooiiiiiiiie et e 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....ooiiiiieiiee e 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ..o nns s nn e 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ......c.vvuivueeeeeeeeeseeeeeeeeeeeeseeeee e eeeeeeeeeenneees 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .........ovcueueeeeeeeeeeeeeeseeseeeeeseeseeeeeenneees 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ..ottt et 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ...ttt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ...t 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ......oiiiiiiiiecee e, 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID........cccoiiiiiie e 75505-G01

Appendix A-2 Service Parts Manual -'::3~ c ARTPRO S
0Y0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .......cccoiiii e, 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.......c..ccociiiiiiiieeeeee 75507-G01
MULTI-PURPOSE VALUE PACK ... oottt ettt ettt st ne e 75508-G01

*» BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual '-%350 ARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

Appendix A-4 Service Parts Manual ﬂ c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual -%360 ARTPROS



KNOW? Do o il s b ST SIRTE® - hitps:/CartPros.comf htm
OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
ACCESSORIES LISTING KIT NO.
ASHTRAYKIT . ... e 75109-G04.......... See BODY
BALLHITCHKIT ........ . . 74492-GO1.......... See BODY
CLEVISHITCHKIT .. ... o 74492-G05.......... See BODY
DEFROSTER/COOLINGFAN. . ................. 74248-GO1.......... See CAB
DOORSET ... . e 75856-GO0*.......... See CAB
DOORSET (VINYL) . ... 75855-GO1.......... See CAB
ELECTRICDUMPKIT. ......... . e 74658-G05.......... See TRUCKBED
GLOVEBOXDOOR ... 75456-GO* . ......... See BODY
HOURMETERKIT ...... .. .. 74914-G02.......... See ELECTRICAL SYSTEM
INSIDEMIRROR . ...... ... 27924-GO1.......... See WEATHER PROTECTION
INSTRUMENT/SWITCHPANEL . ................ 74250-GO1.......... See CAB
REAR VIEW MIRRORKIT. . ....... ... ... 19528-G2........... See WEATHER PROTECTION
SOFTENCLOSURE ............. 75367-G** .......... See WEATHER PROTECTION
STEELCAB,W/ODOORS ..................... 75854-GO* .......... See CAB
STROBELIGHT. ... ... 74245-GO1.......... See CAB
SUNTOPKIT ... e 75040-G*™* . ......... See WEATHER PROTECTION
TURN SIGNALKIT ... o 75107-G02.......... See ELECTRICAL SYSTEM
GOLD SPOKEWHEELCOVERS ................ 19241-G* . .......... See WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS............... 19241-G* . .......... See WHEELS AND TIRES
WINDSHIELDS .......... .. . 71966-GO* . ......... See WEATHER PROTECTION
WINDSHIELDWIPER .. ... ... . . .. 74244-GO1.......... See CAB
WORKLIGHTS ... ... . 74247-GO1.......... See CAB
WORK LIGHT BARWITHLIGHTS ............... 71323-G04.......... See ELECTRICAL SYSTEM
WORK LIGHT BARWITHSTROBE .............. 71323-G05.......... See ELECTRICAL SYSTEM

See ELECTRICAL SYSTEM

Appendix B-2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175
International:
Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Certified ISO 9001 /1SO 14001 by

Copyrighted Material

. This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	REVISED DATE: OCT 2006
	ELECTRIC POWERED UTILITY VEHICLES
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	ELECTRIC UTILITY VEHICLES
	MPT™ 1000
	INDUSTRIAL™ 1000
	COMMANDER™ 2100
	JACOBSEN HAULER® 1000
	STARTING MODEL YEAR 2006+



	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) 1
	2 70116-G01 ACCELERATOR PEDAL BRACKET 1
	3 00984-G01 SCREW, #8 - 10 X 1/2" LG. 4
	4 25853-G01 PEDAL BOX AND COVER 1
	5 00684-G6 SCREW, #8 - 32 X 3/4" LG. 4
	6 25861-G01 MICRO SWITCH 1
	7 00982-G01 SCREW, #4 - 14 X 5/8" LG 2
	8
	9 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	10 00983-G01 SELF THREADING NUT, 3/16" 2
	11 602484 PLUNGER 1
	12
	13
	14 17677-G1 SPRING RETAINER, 1/2" 1
	15 17979-G1 BUSHING 1
	16 73046-G01 COMPRESSION SPRING 1
	17 17677-G2 SPRING RETAINER, 3/8" 1
	18 73332-G01 ACCELERATOR ROD 1
	19 00532-G4 LOCK NUT, 5/16 - 24 1
	20 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	21 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	22 17838-G1 NYLON BUSHING 3
	23 17255-G1 TEFLON WASHER, 5/16" 1
	24 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	25
	26 70134-G01 PEDAL PIVOT PIN 1
	27 00986-G01 PUSH NUT, 9/32" 1
	28
	29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	30 17313-G1 LOOM FLEX, 3/8" X 6" LG (BULK) 1
	31 17618-G1 WIRE TIE 2
	32
	33 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37) 1
	34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36) 1
	35 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 6
	36 27512-G01 ACCELERATOR PEDAL PAD 1
	37 * ACCELERATOR PEDAL 1
	38
	39 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	ACCELERATOR
	ACCELERATOR

	ACCELERATOR
	ACCELERATOR

	BATTERY CHARGER (LESTER)
	BATTERY CHARGER (LESTER)
	1 28435-G03 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE CONNECTOR, CE APPROVED (OPTIONAL) For service or replaceme...


	BODY
	BODY
	BODY

	BODY
	1 70662-G01 UPPER FLOORPAN (AXLE MOUNTED STEERING) 1
	2 14601-G11 RIVET, 3/16" X 9/16" LG 9
	3
	4 70451-G01 LOWER FLOORPAN 1
	5 14601-G11 RIVET, 3/16" X 9/16" LG 7
	6 70452-G01 ACCESS COVER 1
	7
	8 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) 1
	9 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	10 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	11 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	13
	14 74409-G01 LABEL (SAFETY) (PICTOGRAPH) 1
	15
	16
	17 71413-G01 SPLASH PANEL 1
	18 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	19
	20 71115-G01 VINYL TRIM 2
	21 71055-G01 RIVET, 3/16" X 1" LG 10
	22
	23 71468-G** COWL 1
	24 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	25 28907-G01 NAMEPLATE (JACOBSEN) (OVAL) 1
	26 74401-G01 NAMEPLATE (CUSHMAN) (OVAL) 1
	27 71055-G01 RIVET, 3/16" X 1" LG 9
	28 71055-G01 RIVET, 3/16" X 1" LG 6
	29 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	30 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	31
	32 27166-G04 FRONT SHIELD 1
	33 70725-G02 FRONT SHIELD BRACE 2
	34 01038-G01 SCREW, 1/4 - 20 X 1/2" LG 4
	35 16469-G1 WASHER, 1/4" 2
	36 01057-G01 RIVET, KTR, 1/4" X 1" LG 2
	37
	38 74265-G02 BUMPER 1
	39
	40 00570-G2 WASHER, 5/16" 2
	41 75048-G04 SPACER, 1" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00905-G8 LOCK WASHER, 5/16" 4
	44 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	45
	46 71101-G02 COWL SUPPORT BRACKET 1
	47 71102-G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	48 71055-G01 RIVET, 3/16" X 1 1/8" LG 1
	49
	50 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	51 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	52 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	53
	54 600823 LABEL (MPT ™) 2
	55
	56
	57 74099-G01 LABEL, TILT WARNING PICTOGRAPH 2
	58
	59 28915-G01 LABEL (JACOBSEN HAULER™) (DRIVER SIDE) 1
	60 28915-G02 LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) 1
	61
	62
	63
	64
	65
	66
	67
	68
	69 * SERIAL NUMBER PLATE 1
	70
	71 71439-G03 ROCKER PANEL (DRIVER SIDE) 1
	72 71439-G04 ROCKER PANEL (PASSENGER SIDE) 1
	73 71424-G01 FENDER SPACER (DRIVER SIDE) 1
	74 71424-G02 FENDER SPACER (PASSENGER SIDE) 1
	75 71440-G03 BRACE (DRIVER SIDE) 1
	76 71440-G04 BRACE (PASSENGER SIDE) 1
	77 00789-G2 SCREW, #10 - 24 X 1 1/4" LG 4
	78 23726-G2 SPACER, 1/4" 2
	79 00660-G5 WASHER, #10 4
	80 14390-G10 LOCK NUT, #10 - 24 4
	81
	82 16705-G1 SCREW, 1/4 - 20 X 1" LG 4
	83 23726-G2 SPACER, 1/4" 4
	84 00559-G7 WASHER, 1/4" 4
	85 14390-G4 LOCK NUT, 1/4 - 20 4
	86
	87
	88 20271-G9 HOLE PLUG, 1/2" 1
	89
	90 70663-G04 FLOORMAT (AXLE MOUNTED STEERING) 1
	91 74619-G01 SEAT SUPPORT PANEL 1
	92
	93
	94 10570-G10 RIVET, 5/32" X 9/16" LG 8
	95 71609-G01 SEAT HINGE PLATE 2
	96 10570-G11 RIVET, 3/16" X 3/4" LG 4
	97 71674-G01 SIDE PANEL (DRIVER SIDE) 1
	98 71674-G02 SIDE PANEL (PASSENGER SIDE) 1
	99 10570-G10 RIVET, 5/32" X 9/16" LG 4
	100 10570-G12 RIVET, 1/4" X 1/2" LG 4
	101 16469-G7 WASHER, 1/4" 4
	102
	103 70244-G03 SPLASH PANEL 2
	104 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	105 00438-G8 BOLT, 5/16 - 18 X 1" LG 4
	106 00559-G8 WASHER, 5/16" 4
	107 11098-G6 LOCK NUT, 5/16 - 18 4
	108
	109 74893-G01 FENDER (DRIVER SIDE) 1
	110 74893-G02 FENDER (PASSENGER SIDE) 1
	111 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	112 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	113 14390-G4 LOCK NUT, 1/4 - 20 12
	114 00642-G7 WASHER, 1/4" 12
	115 00414-G6 BOLT, 1/4 - 20 X 7/8" LG 12
	116 74890-G01 REAR PANEL 1
	117 71055-G01 RIVET, 3/16" X 1" LG 4
	118 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	119 74891-G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	120 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	121 10570-G10 RIVET, 5/32" X 9/16" LG 6
	122
	123 74755-G01 LABEL (E-SHIELD™) 1
	124
	125 74348-G02 HITCH RECEIVER 1
	126 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	127 00922-G3 WASHER, 7/16" 4
	128 00734-G1 LOCK NUT, 7/16 - 14 4
	129 00198-G8 SCREW, 5/16 - 18 X 1" LG 1
	130 00559-G8 WASHER, 5/16" 1
	131 11098-G6 LOCK NUT, 5/16 - 18 1
	132 74338-G02 CLEVIS HITCH 1
	133 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	134 19314-G1 COTTER PIN, 2 1/2" LG 1
	135
	136 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	137 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	138
	139 74339-G02 ANGLE HITCH 1
	140 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	141 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	142 74351-G02 HEAVY DUTY HITCH 1
	143 31757-G1 HITCH BALL, 1 7/8" 1
	144 00566-G6 LOCK WASHER, 3/4" 1
	145 00702-G11 NUT, 3/4 - 16 1
	146 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	147 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	148 74489-G02 DROP ANGLE HITCH 1
	149 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	150 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	151 74491-G02 DROP BALL HITCH 1
	152 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	153 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	154 31757-G1 HITCH BALL, 1 7/8" 1
	155 00566-G6 LOCK WASHER, 3/4" 1
	156 00702-G11 NUT, 3/4 - 16 1
	157 74495-G02 DROP CLEVIS HITCH 1
	158 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	159 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	160 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	161 19314-G1 COTTER PIN, 2 1/2" LG 1
	162
	163
	164 75109-G04 ASH TRAY KIT (INCLUDES ITEMS 165 - 168) 1
	165 27731-G01 ASH TRAY 1
	166 27736-G01 GASKET 1
	167 75108-G02 BRACKET 1
	168 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	169
	170 11098-G6 LOCK NUT, 5/16 - 18 2
	171 70441-G02 SEAT FRAME 1
	172 00559-G8 WASHER, 5/16" 2
	173 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	174 70200-G01 SCREW, 3/8 - 16 X 1/4" LG 2
	175 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	176 70046-G02 BATTERY RACK 1
	177 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 3
	178 00565-G8 WASHER, 5/16" 3

	BODY
	BODY

	BODY
	BODY

	BODY
	BODY

	BRAKES
	BRAKES

	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258-G03 SERVICE BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 2
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER 2
	99
	100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 21830-G1 WASHER, 1 3/8" O.D. X 21/32" 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175-G01 SPINDLE CAP 2
	109
	110 72036-G03 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036-G04 BRAKE CABLE BRACKET (DRIVER SIDE) 1


	BRAKES
	BRAKES

	BRAKES
	BRAKES

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00141-G8 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91 - 103) 1
	91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74673-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 74733-G02 CALIPER (DRIVER SIDE) 1
	105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 106, 107) 1
	106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107
	108
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G6 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114 74733-G01 CALIPER (PASSENGER SIDE) 1
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 LOCKNUT, 5/16 - 18 2
	126 74742-G01 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 74873-G01 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 4
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	CAB
	1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. 1
	2
	3 75855-G01 VINYL DOOR KIT 1
	4 75856-G** STEEL DOOR KIT 1
	CAB
	1 601016 PLATE (KEY SWITCH, DIRECTION SELECTOR) 1
	2 74316-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR) 1
	3
	4
	5 73030-G06 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) 1
	6 74320-G01 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	7 74322-G01 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR, CHARGE METER) 1
	8
	9 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	10
	11
	12 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) 1
	13
	14
	15 33636-G05 STATE OF CHARGE METER (VERTICAL) 1
	16 25978-G74 18 GA WIRE (RED 6") 1
	17
	18
	19 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	20 01041-G01 RIVET, 1/8" X 13/16" LG 2
	21
	22
	23 35213-G02 GROUND STRAP, 16" (EE ONLY) 1
	24 00426-G8 BOLT, 3/8 - 16 X 1" LG 1
	25 00560-G1 WASHER, 3/8" 2
	26 11098-G4 LOCK NUT, 3/8 - 16 1


	ELECTRICAL
	1 XXXXX-GXX 6 VOLT BATTERY 8
	2
	3 70045-G01 BATTERY RETAINER 1
	4 01101-G01 HOLD DOWN BOLT (STAINLESS STEEL) 2
	5 11027-G1 LOCK NUT, 5/16 - 18 2
	6
	7
	8 73218-G02 BATTERY RETAINER ANGLE 1
	9 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	10 00559-G8 WASHER, 5/16" 2
	11 11098-G6 LOCK NUT, 5/16 - 18 1
	12
	13
	14 11841-G1 BATTERY RETAINER ANGLE INNER 1
	15 01087-G01 HOLD DOWN BOLT (STAINLESS STEEL) 1
	16 11027-G1 LOCK NUT, 5/16 - 18 1
	17
	18
	19 25971-G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 6") 2
	20 25971-G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") 1
	21 25971-G14 4 GA WIRE (BATTERY INTERCONNECT, BLACK, 15") 4
	22 00565-G8 LOCK WASHER, 5/16" 16
	23 00702-G2 NUT, 5/16 - 18 16
	24
	25
	26 25971-G15 4 GA WIRE (BATTERY +, BLACK, 17") 1
	27 25971-G16 4 GA WIRE (BATTERY -, BLACK, 19") 1
	28
	29 74659-G01 POWER HARNESS 1
	30 74649-G01 CONTROL HARNESS 1
	31 73063-G03 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 32 - 40) 1
	32 * RECEPTACLE COVER 1
	33 * RECEPTACLE BOTTOM 1
	34 73051-G23 FEMALE CONNECTOR 2
	35 73051-G24 INSULATOR SLEEVE 1
	36 25978-G25 18 GA WIRE (RED 9") 1
	37 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) 2
	38 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) 3
	39 73051-G10 LOCK NUT, #6 - 32 3
	40 * WIRE HARNESS (CHARGER) 1
	41
	42
	43
	44 14601-G10 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	45 17618-G1 WIRE TIE 3
	46
	47
	48
	49 27327-G02 CABLE CLAMP 1
	50 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 1
	51 17618-G1 WIRE TIE 8
	52
	53
	54
	55 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	56 28418-G01 NUT, 5/16 - 18 (BRASS) 2
	57 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	58 28418-G02 NUT, 1/4 - 20 (BRASS) 2

	ELECTRICAL
	1 35211-G01 FUSE BLOCK (6 POSITION) 1
	2 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	3 00559-G5 WASHER, #10 2
	4 14390-G10 LOCK NUT, #10 - 24 2
	5 35212-G01 FUSE, 15 AMP AR
	6 12914-G1 PUSH ON MALE TERMINAL 1
	7 00567-G5 LOCK WASHER, #10 1
	8 00526-G4 NUT, #10 - 32 1
	9
	10 32860-G2 HORN 1
	11 17318-G1 HORN SWITCH 1
	12 17318-G2 HORN SWITCH CAP AND NUT 1
	13 27068-G01 HORN SWITCH BOOT 1
	14 19233-G1 HORN SWITCH LABEL 1
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	16
	17 74914-G02 HOUR METER KIT (INCLUDES ITEMS 18 - 22) 1
	18 74665-G02 HOUR METER 1
	19 74696-G01 HOUR METER RETAINER CLIP 1
	20 74716-G02 HOUR METER BRACKET 1
	21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	22 74908-G01 WIRE HARNESS (HOUR METER) 1
	23
	24 17421-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	25 33639-G02 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	26 33639-G03 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	27 33639-G** KEY SWITCH (WITH LIGHTS) 1
	28 00568-G6 LOCK WASHER, 3/4" 1
	29 17137-G1 FACE NUT, 3/4 - 20 1
	30 17063-G1 KEY (SET) 1
	1 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE (INCLUDES ITEMS 2 - 19, 22 AND/OR 30) 1
	2 75838-G03 STRUT (DRIVER SIDE) 1
	3 75838-G04 STRUT (PASSENGER SIDE) 1
	4 75346-G01 WIRE HARNESS (WORK LIGHT) 1
	5 71294-G02 BRACE 1
	6 71293-G02 COVER PLATE 1
	7 75430-G01 SWITCH HARNESS 1
	8 73522-G** CONSOLE INSERT PLATE 1
	9 33201-G03 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) 1
	10 75365-G01 HARDWARE KIT (INCLUDES ITEMS 11 - 19) 1
	11 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG 6
	12 00660-G8 WASHER, 5/16" 12
	13 15121-G1 WASHER, 3/8" X 1 1/4" 2
	14 01109-G01 LOCK NUT, 5/16 - 18 4
	15 00918-G3 ACORN NUT, 5/16 - 18 2
	16 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	17 20367-G1 GROMMET 2
	18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG 2
	19 14390-G4 LOCK NUT, 1/4 - 20 2
	20
	21
	22 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 23 - 28) 1
	23 20209-G2 WORK LIGHT (RECTANGULAR) 2
	24 00566-G3 LOCK WASHER, 1/2" 2
	25 00533-G1 NUT, 1/2 - 13 2
	26 17317-G1 LIGHT SWITCH 1
	27 17902-G1 TAB ADAPTER 1
	28 20053-G1 16 GA WIRE (RED 5 3/8") 1
	29
	30 20385-G3 STROBE LIGHT KIT (INCLUDES ITEMS 31 - 36) 1
	31 20394-G4 STROBE LIGHT 1
	32 00379-G4 SCREW, #10 - 24 x 1/2" LG 3
	33 14390-G10 LOCK NUT, #10 - 24 3
	34 17317-G1 LIGHT SWITCH 1
	35 17902-G1 TAB ADAPTER 1
	36 20053-G1 16 GA WIRE (RED 5 3/8") 1
	37
	38
	39 20271-G10 HOLE PLUG 1
	1 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 2) 2
	2 00906-G6 SCREW, #10 - 16 X 1" LG 2
	3 74337-G01 JUMPER WIRE (HEADLIGHT) 2
	4
	5
	6 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 7 - 12) 2
	7 20574-G3 TURN SIGNAL LIGHT 1
	8 00660-G7 WASHER, 1/4" (STAINLESS STEEL) 1
	9 20606-G1 WIRE 1
	10 00567-G7 LOCK WASHER, 1/4" 1
	11 00532-G1 NUT, 1/4 - 20 1
	12 18995-G1 PUSH-ON MALE TERMINAL 1
	13 20574-G5 LENS, AMBER 1
	14 00118-G5 SCREW, #6 - 18 X 5/8" LG 2
	15
	16
	17 74651-G01 WIRE HARNESS (ACCESSORY) 1
	18
	19
	20 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) 2
	21 21759-G1 TAILLIGHT BULB AR
	22 75711-G01 TAILLIGHT JUMPER PLUG (FOR VEHICLE W/OUT TURN SGL) 1
	23
	24
	25 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 26 - 30) 1
	26 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) 1
	27 21640-G1 TURN SIGNAL FLASHER 1
	28 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	29 17618-G1 WIRE TIE 2
	30 20965-G3 STEERING COLUMN COVER 1

	ELECTRICAL
	ELECTRONIC SPEED CONTROL - PDS
	1 73348-G03 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16) 1
	2 73351-G02 CONTROLLER MOUNT 1
	3 73098-G04 ELECTRONIC SPEED CONTROLLER 1
	4 11027-G2 LOCK NUT, 1/4 - 20 4
	5 73231-G01 SOLENOID (INCLUDES ITEMS 6 - 9) 1
	6 * LOCK WASHER, #10 2
	7 * NUT, #10 - 32 2
	8 * LOCK WASHER, 5/16" 2
	9 * JAM NUT, 5/16 - 24 2
	10 11027-G2 LOCK NUT, 1/4 - 20 2
	11 73446-G01 FASTON TAB, 90˚ 4
	12 25971-G17 4 GA WIRE (BLACK 9") 1
	13 73499-G01 IN-LINE FUSE COVER 1
	14 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) 1
	15 73523-G01 COVER 1
	16 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 4
	17
	18 35212-G05 FUSE, 7.5 AMP 1
	19
	20 11027-G2 LOCK NUT, 1/4 - 20 4
	21
	22 73296-G01 BOLT, 8MM X 16MM LG 3
	23 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 3
	24 73346-G01 BOLT, 6MM X 1 X 12MM LG 2
	25 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) 2
	26
	27
	28 74878-G01 TOW-MAINTENANCE SWITCH 1
	29 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	30 73398-G01 DIAGNOSTIC LABEL (FAULT CODE) 1

	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * JAM NUT, 1/2 - 20 1
	44 70750-G01 RETAINING RING (EXTERNAL) 1
	45 15115-G1 BALL BEARING 1
	46 70603-G01 PINION 1
	47 70751-G01 RETAINING RING (INTERNAL) 1
	48 70638-G01 SEAL PINION 1
	49 70604-G01 RACK STEERING 1
	50 01053-G01 SCREW, 10- 32 1
	51 70590-G01 RACK LOADER 1
	52 70666-G01 SPRING COMPRESSION 1
	53 70645-G01 GASKET RACK LOADER 1
	54 70591-G01 COVER RACK LOADER 1
	55 71102-G01 SCREW, 1/4 - 20 2
	56 10389-G3 GREASE FITTING, STRAIGHT 1
	57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) 1
	58 50641-G1 RUBBER BOOT 1
	59 50209-G2 SLOTTED NUT, 7/16 - 20 1
	60 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	61 74694-G01 ROD END (INNER) 1
	62 70961-G01 RACK BOOT 1
	63 12416-G2 WIRE TIE 1
	64 11391-G8 WIRE TIE 1
	65 604328 TAG STEERING WHEEL 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147-G01 STEERING WHEEL COVER 1
	108 74815-G01 LABEL (E-Z-GO) 1
	109 74954-G01 LABEL (CUSHMAN) 1
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 28909-G01 LABEL (JACOBSEN) 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	MOTOR
	MOTOR
	1 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28) 1
	2 73120-G36 ARMATURE 1
	3 73120-G38 BRUSH SPRING 8
	4 73120-G39 BRUSH 1
	5 73120-G40 BRUSH BOX 1
	6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G43 HEADBAND 1
	10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	11 73120-G42 COVER COMMUTATOR END 1
	12 73328-G01 MAGNET 1
	13 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	14 73277-G01 RETAINING RING 2
	15 73327-G01 SPEED SENSOR 1


	REAR AXLE
	1 74612-G01 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 7) 1
	2 20377-G12 AXLE SHAFT (PASSENGER SIDE) 1
	3 20377-G11 AXLE SHAFT (DRIVER SIDE) 1
	4 * DIFFERENTIAL COVER 1
	5 28610-G01 FILL PLUG WITH 'O' RING 1
	6 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	7 73050-G01 VENT 1
	8
	9
	10
	11 24261-G1 SPLINE BUMPER 1
	12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 3
	13 00565-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 3
	14 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 3
	15 28095-G01 MOLY LUBE, 2 OZ. AR

	REAR SUSPENSION
	1 70248-G01 SHOCK ABSORBER 2
	2 10435-G1 SHOCK ABSORBER WASHER 8
	3 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	4 00532-G6 NUT, 3/8 - 24 4
	5 10044-G01 VINYL CAP 4
	6 74345-G03 LEAF SPRING 2
	7 72618-G01 “U” BOLT, 3/8 - 16 4
	8 00560-G1 WASHER, 3/8" 8
	9 11098-G5 LOCK NUT, 3/8 - 16 8
	10
	11 70289-G02 SPACER 4
	12 70291-G01 RUBBER BUSHING 12
	13 70290-G02 SHACKLE PLATE 4
	14 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	15 11098-G5 LOCK NUT, 3/8 - 16 4
	16
	17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. 2
	18 12262-G1 LOCK NUT, 3/8 - 16 2
	19 71498-G01 AXLE BUMPER BRACKET 2
	20 70492-G01 RUBER BUMPER 2
	21 00968-G01 LOCK WASHER, M10 2
	22 00974-G01 NUT, M10 2
	REAR SUSPENSION

	SEATING
	SEATING
	SEATING
	1 74971-G01 SEAT BACK SUPPORT 1
	2 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 1
	3 00438-G8 BOLT, 5/16 - 18 X 3/4" LG 2
	4 00642-G8 WASHER, 5/16" 2
	5 11098-G6 LOCK NUT, 5/16 - 18 2
	6
	7 71263-G01 ACCESS COVER 1
	8 18436-G1 DRIVE RIVET 3
	9
	10 75900-G02 SEAT BACK SUPPORT BRACKET 2
	11 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	12 00643-G1 WASHER, 3/8" 2
	13 11098-G5 LOCK NUT, 3/8 - 16 2
	14
	15 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) 1
	16 18144-G** VINYL SEAT BACK COVER 1
	17 74889-G01 PLASTIC SEAT BACK COVER (BLACK) 1
	18
	19 16705-G12 SCREW, 1/4 - 20 X 1" LG 4
	20 00664-G7 LOCK WASHER, 1/4" 4
	21 01110-G01 WASHER, 1/4" 4
	22
	23 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) 1
	24 71602-G** VINYL SEAT BOTTOM COVER 1
	25 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	26
	27 71610-G01 SEAT HINGE 2
	28 00720-G08 SCREW, #12 - 14 X 1" LG. 6
	29
	30 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	31 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	32 71204-G01 BOLT, 1/4 - 20 X 7/8" LG. 8
	33
	34 17074-G1 BUMPER 2

	SEATING
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73448-G01 TAILGATE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 73455-G01 TAILGATE CABLE 1
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 2
	12
	13
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 KEEPER PLATE 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25
	26
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1/2" 2
	30 21683-G1 COTTER PIN 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34
	35 00642-G7 WASHER, 1/4" 8
	36
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 COTTER PIN, 2
	41
	42
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	45
	46 72339-G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHICLE ONLY) 1
	47 00642-G7 WASHER, 1/4" 2
	48 01118-G01 SCREW, 1/4-20 X 5/8" 2
	49
	50
	51
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63 600110 JACOBSEN PLATE 1
	64 600108-G01 CUSHMAN PLATE 1
	65 16816-G2 RATCHET FASTENER 4
	66
	67 74821-G01 LOAD BED DECAL 1
	68 71055-G01 RIVET 5


	TRUCK BED, PLASTIC
	WEATHER PROTECTION
	WEATHER PROTECTION

	WEATHER PROTECTION
	WEATHER PROTECTION
	1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) 1
	2 27069-G01 SUN TOP 1
	3 75045-G05 FRONT STRUT 1
	4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00905-G8 LOCK WASHER, 5/16" 4
	6 75048-G01 SPACER, 1/2" 2
	7 00570-G2 WASHER, 5/16" 6
	8 75838-G04 REAR STRUT (PASSENGER SIDE) 1
	9 75838-G03 REAR STRUT (DRIVER SIDE) 1
	10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG 4
	11 01110-G03 WASHER, 5/16" 8
	12
	13 11098-G6 LOCK NUT, 5/16 - 18 4
	14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051-G01 SPACER 4
	18 00891-G2 LOCK NUT, 1/4 - 20 4
	19 19853-G1 END CAP, 1" 2
	20
	21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP) (INCLUDES ITEMS 22 - 24) 1
	22 19496-G1 REAR VIEW MIRROR 1
	23 19502-G2 SUPPORT BRACKET 1
	24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP) (INCL ITEMS 27 - 28) 1
	27 * ENCLOSURE 1
	28 * VELCRO AR
	29
	30
	31 71966-G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38) 1
	32 71954-G01 WINDSHIELD (FULL) (LEXAN) 1
	33 EGWHC12 SASH, 26" LG. 2
	34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) 2
	35 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	36 EGWHG13 RUBBER GROMMET 2
	37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	38 71963-G01 SAFETY LABEL 1
	39
	40
	41
	42
	43
	44 71966-G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) 1
	45 71960-G01 WINDSHIELD (FULL) 1
	46
	47 71966-G04 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) 1
	48 71961-G01 WINDSHIELD (SPLIT) 1
	49 EGWHC10 SASH, 12" LG. 2
	50
	51
	52
	53
	54 71966-G02 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) 1
	55 71955-G01 WINDSHIELD (SPLIT) (LEXAN) 1
	56 EGWHC10 SASH, 12" LG. 2

	WEATHER PROTECTION

	WHEELS AND TIRES
	1 28757-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) 1
	2 28764-G01 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED) 1
	3
	4 28757-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) 1
	5 28764-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) 1
	6
	7 28842-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) 1
	8 28764-G08 CARLISLE TIRE (USA TRAIL LOAD RANGE C) 1
	9
	10
	11
	12
	13 27784-G06 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16) 1
	14 27784-G07 CARLISLE TIRE (USA TRAIL 5.70 X 8) 1
	15 33678-G02 WHEEL RIM (4 LUG) 1
	16 26482-G01 VALVE STEM 1
	17
	18
	19 28759-G01 WHEEL RIM (4 LUG) 1
	20 11657-G2 VALVE STEM 1
	21
	22 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) A/R
	23 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) A/R
	WHEELS AND TIRES

	WHEELS AND TIRES
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.


	SPECIALTY PRODUCTS
	ACCESSORIES LISTING KIT NO.

	OPTIONS/ACCESSORIES

	HOW 1.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN

	FSS 21.pdf
	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750-G01 RETAINING RING (EXTERNAL) 1
	46 15115-G1 BALL BEARING 1
	47 70603-G01 PINION 1
	48 70751-G01 RETAINING RING (INTERNAL) 1
	49 70638-G01 SEAL PINION 1
	50 70604-G01 RACK STEERING 1
	51 01053-G01 SCREW, 10- 32 1
	52 70590-G01 RACK LOADER 1
	53 70666-G01 SPRING COMPRESSION 1
	54 70645-G01 GASKET RACK LOADER 1
	55 70591-G01 COVER RACK LOADER 1
	56 71102-G01 SCREW, 1/4 - 20 2
	57 10389-G3 GREASE FITTING, STRAIGHT 1
	58 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641-G1 RUBBER BOOT 1
	60 50209-G2 SLOTTED NUT, 7/16 - 20 1
	61 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	62 74694-G01 ROD END (INNER) 1
	63 70961-G01 RACK BOOT 1
	64 12416-G2 WIRE TIE 1
	65 11391-G8 WIRE TIE 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147-G01 STEERING WHEEL COVER 1
	108 74815-G01 LABEL (E-Z-GO) 1
	109 74954-G01 LABEL (CUSHMAN) 1
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 28909-G01 LABEL (JACOBSEN) 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING

	FCV 21.pdf
	REVISED DATE: OCT 2006
	ELECTRIC POWERED UTILITY VEHICLES
	SERVICE PARTS MANUAL


	FSS 21.pdf
	FRONT SUSPENSION/STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750-G01 RETAINING RING (EXTERNAL) 1
	46 15115-G1 BALL BEARING 1
	47 70603-G01 PINION 1
	48 70751-G01 RETAINING RING (INTERNAL) 1
	49 70638-G01 SEAL PINION 1
	50 70604-G01 RACK STEERING 1
	51 01053-G01 SCREW, 10- 32 1
	52 70590-G01 RACK LOADER 1
	53 70666-G01 SPRING COMPRESSION 1
	54 70645-G01 GASKET RACK LOADER 1
	55 70591-G01 COVER RACK LOADER 1
	56 71102-G01 SCREW, 1/4 - 20 2
	57 10389-G3 GREASE FITTING, STRAIGHT 1
	58 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641-G1 RUBBER BOOT 1
	60 50209-G2 SLOTTED NUT, 7/16 - 20 1
	61 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	62 74694-G01 ROD END (INNER) 1
	63 70961-G01 RACK BOOT 1
	64 12416-G2 WIRE TIE 1
	65 11391-G8 WIRE TIE 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602980 STEERING WHEEL 1
	107 71147-G01 STEERING WHEEL COVER 1
	108 74815-G01 LABEL (E-Z-GO) 1
	109 74954-G01 LABEL (CUSHMAN) 1
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 28909-G01 LABEL (JACOBSEN) 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING
	FRONT SUSPENSION/STEERING

	FRONT SUSPENSION/STEERING

	BRH 21.pdf
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	1 74723-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 74724-G01 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11 20835-G1 WASHER, TEFLON, 3/8" 2
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00141-G8 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 74874-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 74724-G01 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" X 15/32" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74535-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77 20835-G1 WASHER, TEFLON, 3/8" 2
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 74731-G02 SPRING PLATE (PASSENGER SIDE) 1
	83 74731-G01 SPRING PLATE (DRIVER SIDE) 1
	84 74730-G01 FOUR LINK ROD 2
	85 01084-G01 LOCK NUT, M10-1.25 4
	86 74736-G01 BRAKE LINE 1
	87 01038-G01 SCREW, 1/4 - 20 X 4444" LG 1
	88 74875-G01 WIRE RETAINER 2
	89
	90 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 91 - 103) 1
	91 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	92
	93 12093-G1 SLOTTED NUT 1
	94 74864-G01 DRIVE FLANGE STUD 4
	95 11750-G2 ROLLER BEARING 2
	96 51141-G1 BEARING RACE 2
	97 74673-G01 DISC BRAKE HUB 1
	98 70648-G01 FLANGED BEARING 1
	99 00566-G1 WASHER, 3/8" 2
	100 00426-G8 BOLT, 3/8 - 16 X 1 2
	101 70749-G01 BEARING 1
	102 00798-G8 COTTER PIN 1
	103 25146-G1 GREASE SEAL 1
	104 74733-G02 CALIPER (DRIVER SIDE) 1
	105 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 103, 106, 107) 1
	106 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	107
	108
	109 70745-G01 KINGPIN TUBE 2
	110 70754-G01 THRUST WASHER 2
	111 00560-G3 WASHER, 1/2" 4
	112 14390-G6 LOCKNUT, 1/2 - 13 2
	113 00407-G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	114 74733-G01 CALIPER (PASSENGER SIDE) 1
	115 74702-G01 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 116 - 133) 1
	116 10387-G3 COTTER PIN, 3/32 X 3/4" LG 1
	117 17838-G1 NYLON BUSHING 1
	118 10386-G3 CLEVIS PIN, 5/16 X 1" LG 1
	119 74753-G01 UPPER ACTUATOR PIVOT 1
	120 70581-G02 ACETAL BUSHING 4
	121 74711-G01 SHOULDER BOLT 1
	122 00560-G3 WASHER, 1/2" 1
	123 13437-G3 BOLT, 1/2 - 13 X 6" LG 2
	124
	125 800697 LOCKNUT, 5/16 - 18 2
	126 74742-G01 MASTER CYLINDER 1
	127 74703-G01 BRAKE ACTUATOR ASSEMBLY HOUSING 1
	128 11098-G5 LOCKNUT, 3/8 - 16 1
	129 00679-G1 WASHER, 3/8" STAINLESS 1
	130 74707-G01 LOWER ACTUATOR PIVOT 1
	131 10385-G4 CLEVIS YOKE 1
	132 605778 BRAKE ACTUATOR ASSEMBLY COVER 1
	133 01038-G01 SCREW, 1/4 -20 SWAGEFORM 3
	134
	135 00414-G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	136 00891-G2 LOCKNUT, 1/4 - 20 4
	137
	138 10387-G3 COTTER PIN, 3/32 X 3/4 2
	139 20835-G1 WASHER, NYLON 1
	140 17838-G1 NYLON BUSHING 2
	141 74865-G01 ACTUATOR LINKAGE 1
	142 00771-G5 WASHER, 3/8" 1
	143 74917-G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 144 - 145) 1
	144 * BRAKE PADS 2
	145 * BRAKE PAD RETAINER PINS 2
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC
	BRAKES - FRONT DISC

	BRAKES - FRONT DISC
	BRAKES - FRONT DISC




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




